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Warning
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1. The parts classified as ass’y items may cause damage to the machine or bad sewing
when they are separately assembled. Hence, when they are ordered, they can be
purchased as ass’y items only.

2. This is a parts book. It cannot be used as a manual.
3. Parts are Subject to change in Design Without Prior Notice.
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* You can make an order for the parts of Sunstar machine to connect internet address.
http://www.sunstarcs.com
* You can request for parts you want after login if you are a registered member.
* In parts Management - Order Management - Order Registration entry,
you can place an order by entering the part number and quantity.
+ If you don’t know the parts number, click the parts book menu bar.
In a download list, you can read parts book by searching model you use.
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MODEL

® KM-750-7
2-NEEDLE, NEEDLE FEED LOCK STITCH MACHINE WITH THREAD TRIMMER

@ KM-750BL-7
2-NEEDLE, NEEDLE FEED LOCK STITCH MACHINE WITH THREAD TRIMMER

® KM-750
2-NEEDLE. NEEDLE FEED LOCK STITCH MACHINE

® KM-750BL
2-NEEDLE, NEEDLE FEED LOCK STITCH MACHINE WITH LARGE HOOK

@ KM-790-7
2-NEEDLE, NEEDLE FEED SPLIT NEEDLE BAR LOCK STITCH MACHINE WITH THREAD TRIMMER

® KM-790BL-7
2-NEEDLE, NEEDLE FEED SPLIT NEEDLE BAR LOCK STITCH MACHINE WITH LARGE HOOK
AND THREAD TRIMMER

@® KM-790
2-NEEDLE, NEEDLE FEED SPLIT NEEDLE BAR LOCK STITCH MACHINE

® KM-790BL
2-NEEDLE, NEEDLE FEED SPLIT NEEDLE BAR LOCK STITCH MACHINE WITH LARGE HOOK

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com
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Machine Body & Threading Mechanism
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Applied

Ref. No.| Parts No. Note Name of Parts = | Q'ty :
Period

A-1 01-001A-7507 AAL |Arm. Bed Ass'y ot W =(x) 1Set

A-2 01-001A-7500 | A-1,AL-1 [Arm. Bed Ass'y o, W =(x) 1Set

A-3 01-001A-7907 B,BL [Arm. Bed Ass'y orgl, W E(xX) 1Set

A-4 01-001A-7900 | B-1,BL-1 [Arm. Bed Ass'y ofet. HIE(X) 1Set

A-5 CMB-LB006301 1|Face Plate of 1 Apr. 05. 11

A-6 01-0075-7500 |AALA-1 AL-1|Screw(Upper) For A-5 SO FHUIANE) 1
A-7 01-007W-7400 |AALA-1,AL-1|Washer(Upper) For A-5 SO ohy 1
A-8 01-0095-7500 |AALA-1,AL-1[Screw(Lower) For A-5 o g LA 1
A-9 01-006A-7900 |88LB-1BL-1|Face Plate o 1
A-10 01-029M-1230 |BBLE-1.8L-1|Brand Mark oifk ot3 1
A-11 01-008R-3400 |BBLB-18L-1|Face Plate Cap g 25 opl 2
A-12 SC-0158-3710 |B,BL.A-1,8L-1|Screw(8/64"n=40) 0 ELLAH9/64"n=40) 2
A-13 SC-0519-2302 Screw(9/64"n=40) o3 ELIAHY/64"n=40) 1
A-14 01-018A~7500 Arm Thread Guide Plate(U) ote Aehlf(t) 1
A-15 01-013R-7900 |BBLB-18.-1|0il Cap For Slide Block Cover £2l0|E 22 78} D20}I| 1
A-16 01-020A~7500 Arm Thread Guide Plate(M) otgh & et () 1
A-17 SC-0519-2302 Screw(9/64"n=40) o}3 ELIAH9/64"n=40) 1
A-18 01-022A-7500 Arm Thread Guide Plate(L) opgt Hehf(TF) 1
A-18-1 | 01-024A-7500 Felt For Upper Thread Supply SH 27 gEFo| 1
A-18-2 | SC-0536-7500 Screw(3/32"n=56) 24 WE Fo| EHEAH3/32"n=56) 2
A-19 44-024M-7500 Felt For Upper Thread Supply S E7 YUE 1
A-20 SC-0519-2302 Screw(9/64"n=40) o3 ELIAH9/64 " n=40) 1
A-21 GP-013234-00 Thread Take Up Cover A 7| A 1
A-22 SC-0502-2302 Screw(9/64"n=40) S E-AH9/64"'n=40) 2
A-23 44-021R-7400 Rubber Cap #Hl S 2| & of2i 5
A-24 01-007R-8130 0Oil Cap D2 0Pl (Hole) 2
A-25 01-015A-7400 Top Cover Thread Guide MY AE0| 2
A-26 SN-0121-7400 Nut(15/64"n=28) M7y Aol 4 E(15/64"n=28) 2
A-28 44-008M-7500 Oil Seat 2Y AME 1
A-31 01-001C-2350 |A,AL,B,BL|Cable Holder 5N A0l & EOIC(5N) 2
A-32 01-009R-2700 |A AL,B,BL|Cable Holder 6N Aol 2 EolA(BN) 1
A-33 02-003A-2700 |A AL,B,BL[Band Clip L g 23 5
A-34 01-038A-7500 Back Cover Plate FI53 1
A-35 SC-0179-3710 Screw(11/64"n=40) S ELIAH11/64"n=40) 6
A-36 01-010M-2350 Brand Mark Atmol3(ete) 1
A-37 06-001C-7400 0il Cap HE =HI| Yo 1
A-38 01-007R-8130 il Cap 12 0}7H(Hole) 1
A-39 01-046A-7500 Stopper For Slide Plate(R) o NYEHE) AEH 1
A-40 SC-0543-2302 Screw(11/64"N=40) E718t 81X| DELIAH11/64"n=40) 2
A-41 01-028M-7507 A Model Mark(KM-750-7) 2 oj3 1
A-42 01-012M-75L7 AL [Model Mark(KM-750BL-7) 24 oj3 1
A-43 | 01-012M-7500 A-1  |Model Mark(<KM-750) 24 o3 1
A-44 01-031M-750L AL-1  |Model Mark(KM-750BL) 24 oj3 1
A-45 01-032M-7907 B Model Mark(KM-790-7) 24 oj3 1
A-46 01-033M-79L7 BL  [Model Mark(KM-790BL-7) 24 o3 1
A-47 01-034M-7900 B-1  [Model Mark(KM-790) 2 o3 1
A-48 01-035M-790L BL-1 |Model Mark(KM-790BL) 24 oi3 1
A-49 01-035P-7400 Pin For A-50 Hso o 2
NOTE: A-50 | 01-035P-1370 Machine Number Plate s 1
G’t::‘_'?ﬁ:;} A-51 | 01-045A-7500 Slide Plate(R) ol L EHE) 1
A-1=KE=750 A-52+ | 01-40SA-7500 Needle Plate 1/4 I 1/4(0]AHE) 1
AL—1=KM-7508L A-53 SC-0119-7600 Screw(11/64"n=40) 0| N[ ELEA11/64"n=40) 2
m’;ﬁ;q A-54 01-044A-7500 Slide Plate(L) o| N3 IHk) 1
B-{=KU-750 A-55 | 01-048A-7500 Bobbin Window o|nEE BelE 2
BL=1=KM-790BL A—-56 01-042A-7500 Slide Plate “Front"Ass'y o| 118 £H(RT) 4R 1
m:‘*’wl;; :r't: A-57 | sC-0110-1230 Screw(15/64"n=28) HHETH B/S LIAH(15/64"n=28) 1
1| A-58 | 01501478130 | . A Nut FoRA=59 . o0 A |HEEE ] E(MBXP1.25) 35 4
oM tNETorary O SUpPeTror- SEWMgIviaChime & SUPPIy TG = WWW. STUPSEW.CUIT




Machine Body & Threading Mechanism
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Applied

Ref. No.| Parts No. Note Name of Parts = | Q'ty ;
Period
A-59 SC-0329-8130 Screw(MBx1,25) H| EWE 8 E(M8x1,25) 4
A-60 40-010A-5607 Tension Release Bar ALE MEF7 5 1
A-61 SC-0158-3710 Screw(9/64"n=40) S I EHLIANI/64"n=40) 1
A-62 SC-0179-3710 Screw(11/64"n=40) S ELEAN11/64"n=40) 1
A-63 40-002A-7507 Thread Tension Control Ass'y A =R ERx|(48) 1
A-64 40-002A-7507 Thread Tension Control Ass'y =3 Ex|(M) 1
A-65 40-002A-7500 Thread Tension Control Ass'y A EFE ERE|(4) 1
A-66 04-002A-7500 Thread Tension Control Ass'y A =F Ehx|(8) 1
A-67 01-018C-7400 Stopper For Thread Take—Up Spring MEHE EHEA AEH 1
A-68 SC-0531-2302 Screw(9/64"n=40) §7tet DHI DHLIANL2)(8/647n=40) 1
A-75 40-006A-7507 Tension Release Solenoid Assembly AEF7| #ell =0l =(48) 1
A-78 17-436C-7907 Tube For A-75 AtZt RB(2) 1
A-T79 08-0108B-3701 Plug For A=75 E2|1 1490P1 (L4 4Y) 1
A-80 SC-0162-5607 Screw(M5x0.8) At ELAHMSEX0.8) 2
A-81 07-011W-1230 Washer For A—75 70LEO] 24M 2
A-B2 40-014M-7507 Cable Holder Aol g #ol 1
A-83 SC-0531-2302 Screw(9/64"n=40) S71t DR B DHUA)(9/64"n=40 1
A-84 44-116M-7900 Oil Sticker HHet SR EAl AEH 1

NOTE:

DA=KM-750-7
AL=KM-T508L-7
A-1=KM-750
AL=1=KM-7508L
B=KM-790-7
BL=KM-7008L-7
B-1=KM-790
BL-1=KM-TS0BL

@The "+" mark

is option parts.
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Upper Shaft Mechanism
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Ref. No.| Parts No. Note Name of Parts = ) Q'ty ADD.IIEd
Period
B-1 02-021A-7507 | A,ALB.BL |[Pulley(T) Fal(Ad) 1
B-2 02-022A-7500 [+-141-13-18-1|Pulley(S) Fal(8APE) 1
B-3 SC-0188-1230 Screw(5/16"n=24) Fa| 2LIAH5/16"'n=24) 1
B-4 SC-0150-2500 Screw(15/64"n=28) Fal DHELIAH15/64"n=28) 1
B-5 07-011A-5607 Bearing(6004NR) | 0f 2l (B004NR) 1
B-7 02-101A~7507 | A,AL,B,BL [Upper Shaft(T) a5 1
B-8 02-101A=7500 |#1 Al-13-1 Bl-1|[Upper Shaft(S) &5 1
B-9 02-014A-7500 Timming Belt Pulley(Upper) Efo| Y Eal(t) 1
B-10 02-015C=7400 Side Ring el x| 2
B-11 02-013A-7400 Timing Belt Efo|g HE 1
B-12 SC~A117-4417 Screw(1/4"n=40) S24THEO| HELIAH1/4"n=40) 1
B-13 SC-A308-4517 Screw(1/4"n=40) S247HEC| YELAHI/4"n=40) 1
B-14 02-012A-7500 Upper Shaft Bushing(M) AR FRY 1
B-15 44-012P-7500 Oil Tube Pin(A) For B—14 A% ERY 2 FE H(A) 3
B-16 44-013P-7500 Oil Tube Pin(B) For B—14 A% ZRA 29 Y #H(B) 1
B-17 44-011M-7500 Oil Seal(R) For B-14 &5 SRy 2284(E) 1
B-18 44-010M-7500 Oil Seal(L) For B-14 &5 SRy 2eH(E) 1
B-19 SC-0507-1230 Screw(15/64”n=28) A% B/S DHLEAN15/64"n=28) 1
B-20 02-009M~-7400 Oil Felt(A) For B-14 o8 A5y dE 1
B-23 02-108A-7400 |AAL-1 A1 AL-1|Upper Shaft Sushing(F) o5 Ry 1
B-24 02-108A-7400 |8BLB-18-1|Upper Shaft Bushing(F) a5 ARy 1
B-25 02-009M-7400 il Felt(A) For B-23, 24 5 AR YE 1
B-26 SC-0507-1230 Screw(15/64"n=28) A5 24 DHLIAN15/64"n=28) 1
B-27 02-007A-7400 Thrust Ring o= and 8 1
B-28 02-105A-7400 |8 AL-1 A=t 211 |Link Cam yay 1
B-29 02-105A-7900 |BBLB-1BL-1|Link Cam 23 #(2 gal) 1
B-30 SC-0123-1230 Screw(9/327n=28) Y3 Y& DEHLIANG/32"n=28) 1
B-31 SC-0124-7400 Screw(9/32"n=28) g3 #H ELIAH9/32"n=28) 1
B-32 44-0000-1230 0il Wick 2 A 1
B-33 02-004P-7400 |AAL-1A-1 AL-1|Needle Bar Crank Shaft d3ay | 1
B-34 04-003A-7900 |B.BLB-1, Needle Bar Crank Shaft BHet 3¥3 & 1
B-35 | SC-A308-4517 Screw(1/4”n=40) K2 7HEO| Y ELIA1/4"n=40) 1
B-36 SC-0129-7400 Screw(1/4"n=40) 7| 0{ LtAH(1/4 " n=40) 1
B-37 44-0000-1230 Oil Wick 28 A% 1
B-38 08-101A-8130 Hinge Pin For Thread Take Up Lever AR 2| sIX| | 1
B-39 | SC-0508-1230 Screw(15/64"n=28) Ze| DHLAH15/64"n=28) 3
B-40 08-002A-750L | AL,AL-1 |Thread Take-Up Lever 2z 21(2) 1
B-a1 GP-053166-00 |A,B,A-1,B-1|Thread Take-Up Lever A 2|(3) 1 Mar.07.12
08-103A-7500 |A,B,A-1,B-1|Thread Take-Up Lever A 2|(3) 1
B-42 08-004A-790L | BL,BL-1 |Thread Take-Up Lever a7 2|(5) 1
B-43 44-0000-1230 Oil Wick 28 Az 1
B-44 02-103A-740L Thread Take-Up Lever Holder 2| Fol 1
B-46 06-033M-7400 Oil Felt HE2|WE 1
B-47 02-0275-577S Bushing a5 T Holg 24 1
B-48 SC-A117-4417 Screw(1/64"n=40) o5 F Hold ®d LA 2
NOTE:
DAKM-750-7
AL=KM-T508L-T
A-1=KM-750
AL-1=KN-7508L
BeKM-790-7
BL=KU-T908L-7
B-1=KU-790
BL-1=KM-790BL
@The "=" mark
is option parts,
From-the-tbrary of-Stuperior-Sewing-Machine-S-Stuppty EEC—www-stpsew-com




Presser Foot & Knee Lifting Mechanism
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Applied

Ref. No.| Parts No. Note Name of Parts = =) Qty ;
Period
C-1 05-002C-2500 Nut(9/16"n=20) e EELAL EHE(9/16"n=20) 1
Cc-2 SC-0339-1230 Screw(9/16"n=20) ed E=ELIAH9/16"n=20) 1
C-3 05-014C-250A | AA-1BB-1 [Spring For C-2 ot =3 Azal 1
E=5 SC-0507-1230 Screw(15/64"n=28) A& R4 DHLIAH15/64"n=28) 1
C-6 05-001A-7500 Presser Bar Bushing(L) SEO 24 1
C-7 05-106A-2070 Presser Bar B8 1
C-8 SC-0315-2302 Screw(9/64"n=40) L Fw FHLIAH9/64n=40) 1
C-9+ 05-020A-7400 Presser Foot 1/4 LEE1/4 1
C-10 GP-013204-00 Presser Bar Holder S8 Fol 1
c-11 SC-0174-1230 Screw(11/64"n=40) #E0| & ZH2LHAH11/64"n=40) 1
Cc-12 43-001A-640L Presser Bar Lifter FE8U &82]7] 1
C-13 SC-0164-2700 Screw(M5) 4 F % 7tal DHLEAHMS) 2
Cc-14 GP-025414-01 Presser Bar Lifter Crank FEBo 227 33 1
C-15 SC-0528-1230 Screw(9/64"n=40) § 70t LIAH$)(9/64"n=40) 1
Cc-16 11-0175-7500 Nut For C=17 FEU 23 Ay 228 HE 1
Cc-17 GP-012864-00 Spring For Presser Bar Lifter Lever SEH 28 3y 223 1
C-18 GP-025423-00 Presser Bar Lifter Lever SEBd =2l &l 1
C-19 SC-0105-7500 Screw(11/64"n=40) Hhe ol %4 LHAH11/64"n=40) 2
C-20 11-023A-7507 Collar For C-21 B el Al E 712t 1
c-21 43-007A-7500 Presser Bar Lifter Stud B 2207] AHE 1
=22 43-005C-7500 Nut For C-18 SEWH #a2l7| 3y XX HE 2
C-23 SC-0511-7500 Screw(1/4"n=28) FEo 2217] ally] x| LEAH1/4"n=28) 1
C-24 43-015A=7500 Knee Lifter Connecting Rod 5 28 g 8= 1
C-25 43-0175-7500 Stud Screw For C-24 25 28 9 £E ChiA} 3
C-26 SC-001792-00 Stud Screw For C-27 S8 =Y 2y Al 1 Dec.09.09
43-0145-7500 Stud Screw For C-27 S& %7 2y chtat 1
C-27 43-013A-7500 Knee Lifter Lever S8 &8 ally 1
C-28 43-016A-7500 Knee Lifter Bar SE w8 =2 1
C-29 SC-0542-1230 Screw(11/64"n=40) MEF7| DHELAH11/64"n=40) 1
C-30 43-015A-5607 Knee Lifting Roller Bracket Assembly 25 g8 2 2284 6 1
C-31 43-018A-7500 Knee Lifter Assembly & =@ () 1
C-31-1 43-028A-8130 Lever Shaft Bracket 2l & 23l 1
C-31-2 | 43-026A-7500 Knee Lifter Rock Bar Lever 25 28 2 ¢ 2y 1
C-31-3 | 43-0265-8130 Screw(A) For C-31-2 F& &9 alls] DELIA 1
C-31-4 | 43-0275-8130 Screw(B) For C-31-2 T =8 ey THEUA 1
C-31-5 | GP-018050-00 Knee Lifter Rock Bar Lever Shalt FEEEE gl s 1
C-31-6 | 43-027G-8130 Return Spring For C-31-5 2t 2|e Axg 1
C-31-7 | 43-027A-8130 Lever Shaft Stopper Collar 2l E AEH 72} 1
C-31-8 | SC-0107-1600 Screw(M6x1,0) P& #8% 1HLIAHMEX1.0) 1
Cc-31-9 43-0275-8130 Screw(B) For C-31-7 25 29 alle] DFHLEAH) 1
C-31-10 | 43-030P-8130 Lever Shaft Guide Pin i o 1
Cc-32 01-101C~7500 |[A-1.AL~1 881 |Finger Guard OHM 7}0] S (H|AFE) 1
C-33 01-101C-7507 |A,AL,B,BL|Finger Guard oM 710 = (AFE) 1
C-34 05-014C-2508B Spring For C-2 A =3 AzZ8 1
c-35 05-007C-1230 Presser Adjusting Bar oA =FE 1
C-36 09-025W-8270 \Washer(1.2t) 2tM (1.2t) 1
NOTE:
DA=KM-750-7
AL=KM-7508L-7
A=1=KM-750
AL-1=KM-750BL
B=KM-790-7
BL=KM-790BL-7
B-1=KM-790
BL-1=KM-750BL
@The "+" mark
is option parts.
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Needle Bar Rocking Mechanism
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SunStar

Ref. No.| Parts No. Note Name of Parts = 9 Q'ty App!la?d

Period
D-1 04-110A-7400 Needle Bar Rock Shaft RES 1
D-2 04-111A-7400 Needle Bar Hock Shaft Bush(F) 2ES oy 1
D-3 04-114A-7400 Needle Bar Rock Shaft Bush(R) SER SIRA 1
D-4 AS-004803-01 |AALA-1AL-1|Needle Bar Frame dhEl i gl 1
D-4-1 | PN-000381-00 [AALA-1AL-1[Taper Pin vhEd) falel D@ 1
D-5 04-105A-7400 |AALA-1AL-1|Needle Bar Guide Slide Block dhEti chi 2 1
D-6 04-107A-7400 Needle Bar Guide Plate 224 2
D-7 5C-0116-7400 Screw(3/32"n=56) oty gzt DHLEAK(3/32"n=56) 4
D-8 04-004A-7400 [AALA-1A-1[Needle Bar Crank dhgt) 383 1
D-9 04-102A-7400 |[AALA-1AL-1|Needle Bar Clamp shEc Fol 1
D-10 SC-0158-3710 |AALA-1 AL-1[Screw(9/64"n=40) S ELEAH9/64"n=40) 1
D-11 04-012C~7400 |[AALA-1,A-1|Needle Bar Wick Holder(Upper) LES FATI(L) 1
D-12 44-0000-1230 |AALA-1,AL-1|Oil Wick 2¢ A% 1
D-13 04-013C-7400 [AALA-1AL-1|Needle Bar Wick Holder(Lower) QLEE AF(T) 1
D-14 44-107M-7900 [AALA-1AL-1|Felt For Needle Bar Frame dhEd SREEA) 1
D-15 CNB-KAD01501 |AALA-1AL-1|Needle Bar B o) 1
D-16+ | 02-021A-7400 |AALA-1AL-1|Needle Clamp 1/4 Ax 1/4 1
D-17 SC-0160-5607 [AALA-1 AL-1|Screw(9/64"n=40) Hhs ELEAHO/64"n=40) 2
D-18 - Needle HHE 2
D-19 GP-014888-00 Needle Bar Connecting Rod el 28 dEEE 1
D-20 04-0205-7400 Screw For D-19 28 RE FHLIAL 1
D-21 04-021C-7400 Wick Supporter sS4 ®ol(2-51) 1
D-22 SC-0531-2302 Screw(9/64"n=40) B7tot DHE aFUAHL) (9/64"n=40)| 1
D-23 04-115A-7400 Needle Bar Rock Link el 2F 33 1
D-24 GP-030851-00 Screw For Needle Bar Rock Link 2F 3 chjat 2
D-25 SN-0109-3710 Nut(5/16"n=24) A3A2 = AEH & 4 E(5/16"n=24) 2
D-26 GP-014889-01 Needle Bar Connecting Crank 2F 333 1
D-27 SC-0108-2350 Screw(1/4"n=28) 2%F 33 EtAH1/4"n=28) 1
D-28 GP-019575-00 |8,BL.B-1B.-1|Needle Bar Frame dheCl el gl 1
D-29 04-010A-7900 |B8LB-1BL-1|Needle Bar Clamp Assembly dhEf £ol(s8) 1
D-29-1 | 04-016A-7900 |B38LE-1BL-1|Needle Bar Clamp HHE Ol Zol(K4189) 1
D-29-2 | 04-0215-7900 LB-1BL-1|Screw For D-29-3 HHECH 57| B FHu ELiAl 1
D-29-3 | 04-024A-7900 BL-1|Cover For Releasing Pin vHeCf 57| B 7y 1
D-29-4 | 04-030G-7900 |B8LEB-1BL-1|Release Pin Return Spring HHerth 52| ol 2|g A= 3 1
D-29-5 | 04-025P-7900 |BBL,B-1BL-1|Needle Bar Releasing Pin Higch 57 # 1
D-29-6 | 04-031G-7900 |B,BLB-1BL-1|Clutch Lever Return Spring HhgECH 28 A ] 27 Axg 2
D-29-7 | GP-020645-01 |B8LB-1BL-1|Clutch Lever 2ef&| &8 (K4193) 2
D-29-8 | 04-026P-7900 |[B,BL,B-1BL-1|Hinge Pin "A"For Clutch Lever 2% 2] X[ A(2x15.8) 1
D-29-9 | 04-033P-7900 |(B.8LB-1BL-1|Needle Bar Down Positioning Pin HHs O] & DEE 2
D-29-10 | 04-028P-7900 |[B8LE-18L-1|Hinge Pin “B"For Clutch Lever 2e{x alle| 81X B(1,5%5.8) 2
D-29-11 | 04-029P-7900 Hinge Pin For Latchet e X E SIX|H(2x17.8) 1
D-29-12 | 04-018A-7900 Latchet(L) B E(%£) Ka194 1
D-29-13 | 04-019A-7900 Latchet(R) 2| 2| E(5) K4195 1
D-29-14 | 04-032G-7900 |BB8LB-1BL-1|Latchet Return Spring et eixE 53 A~z 2
D-29-15 | 04-023A-7900 |BBLB-18L-1|Latchet Bracket 2 x| E 2212 1
NOTE: D-29-16 | 04-0225-7900 |[BBLB-18L-1|Screw For D-29-15 2 x| £ 223 FHLpAb 2
DA=KM-750-7 D-30 15-017A-7900 |BBLE-1BL-1|Needle Bar Guide Slide Block HhE O ehll 83 1
:f:"’m_?:L”T D-31 | 04-005A-7900 |B5L5-158L-1|Needle Bar Crank T ECE! 1
AL—1=KN-7508L D-32 PN-000355-00 |BBLE-1.B8L-1|Needle Bar Up Positioning Pin el & DHW 2
B=KM-790-7 D-33 15-022G-7900 |BBLB-1BL-1|Spring For D-32 Hhet] A IF@W ATY 2
:ﬁ_’”ﬁ" D-34 | 44-107M-7900 |B5L3-18.-1|Needle Bar Felt(A) HhE 27 HEA) 1
BL-1=KN~700BL D-35 15-023C-7900 |B.8I Spring Cover o DFE AZF Ay 1
@The " mrk || D-36 SC-0323-7900 |B.8L8-18L-1|Screw(1/8"n=40) ShEt 3|8 WA 22 FHuAH1/8"n=40)| 1
;:::'T;.:;: D-37 | 15-325A-7900 |BBLB-1BL-1[Needle Bar Aotate Stopper Block HHED) 3|8 Wx| 29 2
PR D-38 SC-0323-7900 |BBLB- BL-1|Screw(1/8"n=40) dHEt oM WX 22 EHUAH1/8"'n=40)] 2
narked with D-39 PN-000355-00 |B8LE-1 BL-1[Stopper Pin For Slide Block &alo|E 28 AEH [ 1
anasterisk(®) || D404 | 155020A77900 |BALS<BL-1[Side Block . as 1. o0~ |EEHIE 22 1
FTONT U Tiordry O SUPTTION SEWITTY VIAUTITIE & SUPPIY LLU = WWW.SUPSEW.CUITI
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Needle Bar Rocking Mechanism
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Applied

Ref. No.| Parts No. Note Name of Parts = o Q'ty ;
Period
D-41 15-018A-7900 |[BBL.B-1BL-1|Slide Block Cover E210|E B3 7Y 1
D-42 04-0025-7900 |BBLB-18L-1|Screw(9/64"n=40) UEY DY DEHUAHC)(9/64"n=40) 2
D-43L | GP-012980-01 [BBLE-1BL-1|Needle Bar(L) Hhs o (#8) L 1
D-43R | GP-012979-01 |BBLB-1BL-1[Needle Bar(R) Hhs () R 1
D-45+ | 04-11LA-7900 |[BBLB-18L-1|Needle Clamp(L) x| 1/4(%) 1
D-46+ | 04-11RA-7900 [BBLE-18L-1[Needle Clamp(R) A x| 1/4(5) 1
D-47 SC-A297-4118 1 Screw(1/8"n=40) E#0| Y| ZHSLAH1/8"n=40) 2
D-48 | SC-A320-4222 Screw(1/8"n=40) Z&0| &= ZH2LAH1/8"n=40) 2
D-49 SC-A350-4515 Screw(1/8"n=40) S E0| HELAH1/8"n=40) 2
D-50 44-108M-7900 Needle Bar Felt(B) vted] 25 dE(B) 2
D-51 44-109C~-7900 |B,BL,B-1 BL-1]0il Wick Holder e 27 Fa&ol 1
D-52 SC-0323-7900 |B,BLB-1BL-1]|Screw(1/8"n=40) uhECl 3|8 2| 23 ELIAH1/8"n=40) 1
D-53 44-0000-1230 |8 8L8-1 BL-1|Oil Wick 29 4| 1
D-54 04-021C~-7400 |B.BLB-1B8L-1|Wick Support{Needle Bar Frame) 4 Eol(2-51) 2
D-55 SC-0531-2302 |[8.8L8-1 8-1|Screw(9/64"n=40) Bt DE B TEHUAKS) (9/64"0=40)| 2
D-56 SC-0167-7900 |8 BLB-1BL-1|Screw(M8x%1,25) HHEL) AEH FLEA(4)(MBX1.25) 4
D-57 GP-022806-00 |[8.8LB-18.-1|SeaSaw Lever Al A2l B 2
NOTE:
DA=KM=750-7
AL=KN-7508L-7
A-1=KM=750
AL=1=KM-750BL
B=KM-790-7
BL=KM-7908L-7
B-1=KM-790
BL=1=KM-790BL
@The “+" mark
15 option parts.
@Refer to page
44 for items
marked with
an asterisk(#)
— Ll 11 Lo . O L} AL Tl OO L 11
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Needle Bar Flip-Up Mechanism
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Applied

Ref. No.| Parts No. Note Name of Parts = 2| Q'ty :
Period
E-1 17-001A-7900 |B-1,BL-1|Needle Bar Change Lever Brackel e 2t 2lle] =2}3 (#) 1
E-2 SC-0173-1230 |B-1,BL-1[Screw(3/16"n=32) B4 2a 23 DHUAK3/16"n=32)] 2
E-3 17-003A-7900 [B-1,BL-1|Slide Plate g2jo|S & 1
E-4 17-004A-7900 |B-1,BL-1|Set Screw For Slide Plate &2}0|= B DEH ChpA 2
E-5 17-007S-7900 |B-1,BL-1|Spring For E-6 vHEC 57 S8LAZd 1
E-6 17-005A-7900 |B-1,BL-1 [Releasing Plate For Needle Bar HHEll 57 &5 1
E-7 SC-0502-2302 |B-1,BL—1[Screw(9/64"n=40) UFH DHE DFHLIAHC)(9/64"n=40) 2
E-8 17-008A-7900 |B-1,BL—1|Needle Bar Change Lever Assembly HhgCH 3 24 2l e (#8) 1
E-9 17-084A-7900 |B-1,BL—1|Stud For Needle Bar Change Guide Plate|t & & & YT g & 2
E-10 17-010A-7900 |B-1,BL—1|Needle Bar Change Indication Plate Hhg o] 32 ohyjm 1
E-11 SC-0173-1230 |B-1,BL-1[Screw(3/16"n=32) By W 23 DEUAK3/16"n=32)] 2
E-12 17-012A-7900 |B-1,BL-1|Ball Guide Bushing & ohjf 84 1
E-13 17-013G-7900 | BELS-1BL-1 [Neutral Spring For E-8 Hha o E a2l Belx| Az 1
E-14 17-014A-7900 | 88L2-1BL-1 |Neutral Positioning Ball s B2 &9z 8 1
E-15 GP-014704-00 |B-1,BL-1|Crank For Needle Bar Stopping Shaft |dhath H&t 25 % 33 1
E-16 SC-0162-5607 |B-1,BL-1[Screw(3/16"n=32) o & ajly] DEHLEAH3/16"n=32) 1
E-17 17-0175-7900 |B-1,BL-1|Hinge Pin Screw For E-18, 19 822 222 ciLA} 1
E-18 17-023A-7900 |B-1,BL-1|Slide Block Moving Shaft(S) £210|S £ SSE(U|AH) 1
E-19 17-022A-7907 B,BL |Slide Block Moving Shaft(T) £20|= B SS5(AMF) 1
E-20 17-028A-7900 | BBLB-1Bl-1 |Collar For Slide Block Moving Shaft 210/ B2 254 712} 3
E-21 SC-0164-2700 | BBLE-18-1 [Screw(M5) H & DHLIAHMS) 5
E-22 17-019G-7907 1 |Return Spring For E-8 Hhgth Hetey 53 A28 2
E-23 17-020A-7900 Bracket For Slide Block Moving Shaft gclojE g8 225 223 1
E-24 SC-0543-2302 Screw(11/64"°n=40) & Ziut 81X DFHLIA11/64"n=40) 2
E-25 17-024A-7900 -1 [Slide Block Moving Lever &2(0|= B3 2 2y 1
E-26 17-025G-7900 Positioning Spring For Slide Block 20| 88 9% @& 2xd 2
E-27 SC-0195-7507 | BELE-1EL-1 [Screw(M4x0.7) AZ 2HE ohfE LEAHM4X0.7) 1
E-28 17-0178-7507 B,BL |Set Screw(B) For E-18, E-19 ga0|E By 285 CiLAL 1
E-29 17-007G-7907 B,BL  |Return Spring For Solenoid Shaft #dle0|EX B3| AT 2
E-30 17-311A-7907 B,BL |Cover For Sclencid &2l ie0|E HH 1
E-31 SC-0173-1230 B.BL [Screw(3/16"n=32) Eu wE 2 DFHLIAN3/16"n=32)] 2
E-32 17-312A-7907 B,BL  |Stud For Solencid Shaft Connection Lever |& 2l 'c0| S o 2 alle] & 1
E-34 17-3145-7907 B,BL  |Nut For E-32 o gy g DFHUE 1
E-35 17-027A-7907 B.BL |Set Screw For E-41 &2 0| E 2E S Chtat 2
E-36 17-033A-7907 B,BL |Needle Bar Change Solencid HHEC) &8 &2l 0| S (i) 2
E-39 06-023M-2700 B,BL |Plug For E-36 2 1(4) 1490P-C 1
E-40 17-437C-7907 B,BL |Tube For E-36 FE(%) 1
E-44 17-042A-7907 B,BL |Connection Lever For E-41 #20lE X oI 2y 1
E-45-1 | SC-0196-2700 B,BL |Screw(M3x0.5) #2ll 0l E £ & DFLEAM3X0.5) 8
E-45-2 | 11-017W-2700 B,BL |Washer For E-36 @2l 0| = & HeM 8
E-45-3 | 11-016W-2700 B.BL |Spring Washer For E-36 @l 0| E PE AxY 2Ly 8
E-46 17-0415-7907 B,BL |Ball Guide Screw E ohl & LA 1
E-47 17-500A-7907 B.BL |Nesdle Bar Change Switch sHe O] B8 A9 x|(58) 2
E-50 11-018M-2350 B,BL |Plug Cover For E-47 &30l &3 1
E-51 11-019M=-2350 B,BL |Tube For E-47 gil-ol= 52 1
E-55 SC-0173-1230 B,BL |Screw(3/16"n=32) U wA 2 DHLIAN/6™n=32)] 2
NOTE:
(DA=KM-750-7
AL=KM-7508L-7
A-1=KM-750
AL—1=KM-7508L
B=KM-790-7
BL=KN-7908L-7
B-1=KM-790
BL~1=KM-7908L
@The "»" mark
is option parts.
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Feed Mechanism
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Applied

NOTE:

DA=KM-750-7
AL=KM-7508L-7
A=1=KM-=750
AL=1=KM-7508L
B=KM-790-7
BL=KM-790BL-7
B-1=KM-790
BL-1=KM-T90BL

@The " mark
is option parts.

@

Ref. No.| Parts No. Name of Parts = | ;
Period
F-1 06-001A-7500 1|Length Control Dial Plate cto| 2t EAHEH5)
F-2 06-013M-740L 1|Length Control Dial Plate CHo| @ & AHIH(7)
F-3 SC-0193-1230 Screw(3/16"n=28) clo|Qt I DELIAH3/16"n=28)
F-4 06-012P-7400 Pin For F—1 ctojgt
F-5 06-027G-7400 Spring For F-1 clo|t Az g
F-6 06-010R-1230 O-Ring For F-7 clo|@ % 28
F-7 GP-013504-00 Feed Regulator Dial Shaft FolE = clol¥ &
F-8 06-107A-7507 Reverse Feed Control Shaft o Xl Bl & (ALE)
F-9 06-008A-7500 -1 |Reverse Feed Control Shaft HAE 2y H(y|APE)
F-10 GP-043462-00 1|Feed Regulator 3|0|= =HI|(S)
06-009A-7500 1|Feed Regulator HZHolE =F7|(S)
F-11 GP-043469-00 Feed Regulator I o|= =H7|(BL)
06-010A-750L Feed Regulator Zjole =H7|(BL)
F-12 SC-A117-4417 Screw(1/4"n=40) F24FHEO| HELIAN1/4"n=40)
F-13 06-112A-7500 Feed Regulator Eccentric Wheel Shaft  |Z|0|E ZHEJ| HAS
F-14 SC-0173-1230 Screw(3/16"n=32) Eu wal 23 DHLIAN3/16"n=32)
F-15 06-114A-7500 Feed Regulator Connecting Rod HEZ| AZEE(REE)
F-16 06-015A-7500 Stud Screw For F-15 HE| dHFRE chifal
F-17 06-116A-7500 Feed Regulator Shaft HEP|(8)
F-18 06-116A-750L Feed Regulator Shaft HER|(BL)
F-19 07-252A-5607 Stopper Collar For F=17, F-18 Hao| A 712}
F-20 SC-0317-2700 Screw(15/64"n=28) Y ®& i DHLIAH15/64"n=28)
F-21 06-033M-7400 Felt For F-17, F-18 HED| YE
F-22 44-0000-1230 Oil Wick 22 MX|
F-23 44-058C-5607 Wick Holder For F-17, F-18 HED| melFol
F-24 SC-0549-2302 Screw(1/8"n=44) upbsrh ¥ gl Aol LIAH1/8"n=44)
F-25 06—120A-7500 Feed Cam 1|0l = (S)
F-26 06-120A-750L Feed Cam /o] = (BL)
F-27 SC-A308-4517 Screw(1/4"n=40) S27YEol YELIAH1/4"n=40)
F-28 06-036A-7400 Needle Bearing For F-25, F-26 Lol E o g
F-29 06—-024A-7500 Bearing Cover For Feed Cam I0|= H Ho{g Hy 1
F-30 SC-A301-4119 Screw(9/64"n=40) EEO| Al E-2LIAH9/64"n=40) 2
F-31 GP-020928-02 Feed Cam Connecting Rod Hojg £ 1 Dec.22.09
06-035A-7400 Feed Cam Connecting Rod Hojg £ 1
F-32 06-032P-7400 Slide Block Shaft Hojg £E g 1
F-33 15-220A-7900 Slide Block galolE B (He 2
F-34 06-023A-7500 Slide Block Guide Plate selolE g8 of 2
F-35 SC-0543-2302 Screw(11/64"n=40) F7t 31X DELIAH11/64"n=40) 4
F-36 06—137A-7400 Level Feed Connecting Link o mo|= A@P A (KS007) 1
F-37 06-141A-7400 Level Feed Crank AN 3¥3
F-38 06-141A-750L Level Feed Crank Yl 383
F-39 SC-0253-7400 Screw(1/4"'n=28) 2F 3¥3 EHLIAH1/4"n=28)
F-40 06-040P-7400 Stud For F-37, F-38 HZm
F-a1 06-020C-7400 E-Ring(@6) EZ(26)
F-42 06—-139A-7400 Feed Rock Shaft Bushing(R) FHAN Sy
F-43 SC-0507-1230 Screw(15/64"n=28) A% g4 DHULAN15/64"n=28)
F-44 06-142A-7400 Collar For F-48 THEHYU 72}
F-45 SC-0129-4515 Screw(1/4"n=40) FHEO| HELIAH1/4"n=40)
F-46 06-141A-7500 Feed Rock Shaft Front Bushing THAN MY
F-47 SC-0507-1230 Screw(15/64"n=28) AE g4 THLAH15/64"n=28)
F-48 06-143A-7500 Feed Rock Shaft S
F-49 06-144A-7500 Feed Bar Crank Fuwa 3339
F-50 SC-0184-1600 Screw(3/16"n=28) oo 383 ELIAH3/16"n=28)
F=51 06-146A~7500 Feed Bar Shaft S4 Wi 5
F-52 SC-0173-1230 Scre(3/16"n=32) E4Y 2 #3 DFHLIANS/18"n=32)
F-53 06-048W-7400 Washer For F-51 Eu 2E = 24N
F-5& | 087149477507 Feed . U SENALE)
Tonrenorary ftot oc;vvnlg Machine& oup Ty TGO = WWW.SUPSEW.LUI




Feed Mechanism
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Applied

NOTE:

DA=KM-750-7
AL=KM-T50BL-7
A-1=KM-750
AL-1=KM-750BL
B=KM-790-7
BL=KM-TO0BL-7
B-1=KM-790
BL~1=KM-790BL

@The "<" mark

is oplion parts.

Ref. No.| Parts No. Note Name of Parts P o Q'ty ;
Period
F-55 06-050A-7500 |i-1 Al-1 31 Bi-1[Feed Bar SU HEHIAME) 1
F-56 06-152A-7400 Feed Bar Fork S #hE X 3 (KSM004) 1
F-57 SC-0106-7400 Screw(15/64"'n=28) =3 ELIAH15/64"n=28) 1
F-58 | 0B-051W-7400 Washer For Feed Bar Fork Z3 ELHAL oHM 1
F-58+ | 06-054A-7400 Feed Dog 1/4 E4 1/4(e2) 1
F-60 SC-A306-4113 Screw(1/8"n=44) S27YE0 2BE((1/8"n=44) 2
F-61 SC-0212-7400 Screw(1/8"n=44) 4 0| ZHFHLIAH1/8"n=44) 1
F-62 SN-0113-7400 Nut(1/8"n=44) 4 2E HE(1/8"n=44) 1
F-63 06-053M-7400 Felt For F-56 z3 yE 1
F-64 SC-A301-4119 Screw(9/64"n=40) OF o~ DHEHLIANY/64"n=40) 1
F-66 GP-012781-00 | AALB,BL |Reverse Lever o Flaj| e (AFE) 1
F-67 06-062A-7500 |1 AL-1 -1 Bl [Reverse Lever o Flaf| ] (H| ALE) 1
F-68 SC-0186-1230 |1 Al-1 81 8- [Screw(3/16"n=32) S Zl2l|t| DELIAH3/16"n=32) 1
F-69 SC-0185-1230 |#1 4181 8-1[Screw(3/16"n=32) e G0 LEAH3/16"n=32) 1
F-70 | 06-053W-1230 |1 AL-18 8l-1|Washer For F-67 2l 2ty 1
F=71 06-066G-7507 | A AL,B,BL |Reverse Lever Spring(A) ofE 2l Ax(a) 1
F-72 06-043W-5607 | A AL,B,BL |Washer For F-73 o7l Bl 24N 2
F-73 06-044A-5607 | A,AL,B,BL [Auto Reverse Lever 24 Zl 24 B(K2888) 1
F-74 SC-A117-4417 | AAL,B,BL [Screw(1/4"n=40) SZFHE0| FELAH1/4"n=40) 1
F-75 SC-A308-4517 | A,AL,B,BL |Screw(1/4"n=40) S 7YE0| Y ELIAH1/4"n=40) 1
F-76 06-0718-7507 | A,AL,B,BL [Stud Screw For F-67 AE 28] AEH (L) GHIA} 1
F-77 06-072R-7507 | A,AL.B.BL [Upper Stopper Rubber For Reverse Lever|9 %l 8|t A& L) DT 1
F-78 06-022C-7400 Reverse Lever Stopper(Lower) oz B AEH 1
F-79 SC-0543-2302 Screw(11/64"n=40) F7tet 81X DELAH11/64"n=40) 1
F-80 06-075A-7507 | A,AL,B,BL |Reverse Crank Assembly o 3yY3 1
F-81 SC-0296-3900 |A,AL,8B BL [Screw(3/16"n=32) = gH3] FELIAH3/16"n=32) 1
F-82 SC-0122-1230 |AAL,8B,BL [Screw(15/64"n=28) S4 2E & DHLHAH15/64"n=28) 1
F-83 06-005A-7500 Link For Reverse Lever Spring Assembly [HZl aie] AX& &3 1
F-84 SC-0122-1230 |1 41131 B-1[Screw(15/64"n=28) SuY wa & DHLIAKH15/64"n=28) 1
F-85 06-024G-1230 Reverse Lever Return Spring g Ang 1
F-86 06-133C-1600 Spring Hook For Reverse Lever HE g Az Zo| 1
F-87 SC-0173-1230 Screw(3/16"n=32) F4 W& 28 DHLAH3/16"0=32)] 1
F-88 06-0405-1600 Stud Screw For F-86 AT Ho| F LA 1
F-89 SN=-0115-7400 Nut(3/16"n=32) X4 L{E(3/16"n=32) 2
F-90 06-019A-5607 | A,AL,B,BL [Stud Screw For F-80 X 323 LAt 1
F-80-1 | SN-0101-7400 [A ALB,BL|Nut(11/64"n=40) LHE(11/64"n=40) 1
F-91 06-086A-7507 | A,AL,B,BL [Reverse Link el &0l E dd g3 1
F-92 06-118A-5607 | A AL,B,BL |Reverse Solenoid Crank WHEd S0l W3 1
F-93 06-022A-5607 | A,AL,B,BL [Stud Screw For F=92 el 22l olS A H(X) 1
F-94 06-023A-5607 | A AL,B,BL |Reverse Solenoid Bracket el S| LojE =23 1
F-95 06-024A-5607 | A,AL,B,BL |Stud For F-92 el ggll-olE 3Y3 & 1
F-96 SC-0253-7400 | A,AL,8,BL [Screw(1/4"n=28) 2F& 3Y3 FHLAH1/4"n=28) 3
F-97 06-026A-5607 | A,AL,B,BL |Reverse Solenoid Assembly SHER Z2f| loO| E(#) 1
F-98 SC-0173-1230 | A,AL,B,BL [Screw(3/16"n=32) sS4 2E #3 IFLAN3/16"'n=32)] 3
F-99 06-029A-5607 | A,AL,B,BL |Reverse Solenoid Cover e Eal| ool #(X) 1
F-101 5C-0173-1230 | A,AL,B,BL [Screw(3/16"n=32) S 2E 88 DHLUAN3/16"n=32)] 1
Frommrthe Hbrary of Sﬁp fof chvillg Machine& Suppiy tHC= WWW SUpSEwW.com
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Lower Shaft & Rotary Hook Mechanism
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Applied

Ref. No.| Parts No. Note Name of Parts T o Qty :
Period
G-1 07-101A-7500 |A-1AL-18-18l-1 |Lower Shaft o5 1
G-1-1 07-001A-7507 |A,AL,B,BL|Lower Shaft B 1
G-2# 07-002A-7500 Lower Shaft Front Bushing &% HREH(EE) 1
G-3 07-004M-7400 Felt For G=2, 5 5% oied HE(5-4) 2
G-4 SC-0507-1230 Screw(15/64"n=28) AbZ A DHLIAN15/64"n=28) 1
G-5# 07-104A-7500 Lower Shaft Middle Bushing 5% ER4Y4(EE) 1
G-6 SC-0507-1230 Screw(15/64"n=28) AbZ A DHLIAN15/64"n=28) 1
G-7 07-106A-7500 Bearing Bushing st= g By 1
G-8 07-007A-5607 Bearing (6904NR) 5% & 4| of 8 (6904NR) 1
G-9 SC-A117-4417 Screw(1/4"n=40) S2PY 0| HELIA1/4"n=40) 1
G-10 | SC-A308-4517 Screw(1/4"n=40) APE 2 DELIAK1/4"n=40) 1
G-11 07-108A-5607 Bearing Bushing S E oY =Y 1
G-12 07-011A-5607 Bearing(6004NR) 3HE F 4| of 2l(B004NR) 1
G-13 SC-A117-4417 Screw(1/4"n=40) K247 %Izm HELIAN1/4"n=40) 1
G-14 | SC-A30B-4517 Screw(1/4"n=40) S2U4THE0| HELIAHI/4"n=40) 1
G-15 07-112A-5607 Bearing Presser 5HE F Hojd S B 1
G-16 | sc-0155-7400 Screw(9/64"n=40) |02 Fet E LIAH9/64"n=40) 3 | Nov.24.01
G-17-1 02-015C-7400 Safety Cluthch Belt Pulley Ring Fal x| 1 Nov. 24. 01
G-17-2 | 07-017A-7500 Timming Belt Pulley(Lower) oHE EHz| Ea| 1 Nov. 24. 01
G-17-3 | SC-A117-4417 Screw(1/4"n=40) St 80| HELAH1/4"n=40) 1 Nov. 24. 01
G=17-4 | SC-A117-4417 Screw(1/4"n=40) ALE 2 DEHLIAN1/4"n=40) 1 Nov. 24. 01
G-24 09-001A-7400 Lower Shaft Spiral Gear 710{(k) 2
G-25 | SC-A550-4517 Screw(1/4"n=40) 279 #0| HELAHI/4"n=40) 4
G-26 SC-A117-4417 Screw(1/4"n=40) F&0| YELIAH1/4"n=40) 2
G-27 06-054A-5700 Vertical Feed Eccentric Cam HA Y 1
G-28 SC-A550-4517 Screw(1/4"n=40) SZ7Y E0| HELHAH1/4"n=40) 1
G-29 GP-009940-00 Rotary Hook Base(Left) E wha(k) 1
G-30 GP-009948-00 Rotary Hook Base(Left) £ wi(E) 1
G-31 GP-010036-00 |A,A-1,B,B-1|Rotary Hook Base(Right) £ wa(f) 1
G-32 GP-010038-00 |ALAL-1 BLBL-1|Rotary Hook Base(Right) Z wE(s) 1
G-33 44-039M-7500 Hook Qil Felt = SR YUE 2
G-34 44-040W-7500 Felt Washer For Hook Base ES7UE =AM 2
G-35 44-098M-7500 Hook Base Cover Gasket E W Ay JAa 2
G-36 4-100A-7500 Hook Base Cover(L) £ W He (k) 1
G-37 44-099A-7500 Hook Base Cover(R) = Wi Hu{(H) 1
G-38 | SC-0158-3710 Screw(9/64'"n=40) HE FHAH/64""n=40) 8
G-39 44-094R-7500 0il Adjusting Tube Y- gn 2
G-40 44-095P-7500 Oil Adjusting Pin = o 2
G-41 SC-0354-7500 Screw(M6x1.0) 7o = LIAHMEx1.0) 2
G-42 44-097C-7500 Nut For Qil Adjusting s = 4E 2
G-45 09-002A-7400 Hook Gear 2104 (4+) 2
G-46 SC-A550-4517 Screw(1/4"n=40) S47HE| HELIAN1/4"n=40) 6
G-47 07-142A-7500 Rotary Hook Bushing(Lower) 22 & RA4(F) 2
G-48 | SC-0105-7500 Screw(11/64"n=40) S0A & Fput DELIANI1/64"n=40) 2
G-49 07-044A-7500 |A,A-1,B,B-1|Rotary Hook Bushing(Upper) 2EE| & R4(L) 2
G-50 07-145A-750L |ALAL-18LBL-1 [Rotary Hook Bushing(Upper) 2E{2| E 24(L) 2
G-51 SC-0105-7500 Screw(11/64"n=40) SMA % Fje} DELIAH11/64"n=40) 2
G-52 07-047W=-7500 Rotary Hook Bearing Stop Ring 2E2| ¥ B/R(SAY) 2
NOTE: G-53 | 07-04BA-7500 Rotary Hook Needle Bearing ZE2| % UE 1o 2
OASTSOT [ o 54 | cHB-BN0C0300 [A.A-1,8,8-1[Hook Thrust Ring = 2 2() 2
AL=KU-T508L-7
A-1=KM-750 RI-000175-00 |A,A-1,B,B-1[Hook Thrust Ring(1.55mm) = 23 8(1.55mm) 2
AL-1=KM-7508L RI-000177-00 |A,A-1,B,B-1|Hook Thrust Ring(1.95mm) = i g(1.95mm) 2
mf;ﬁq G-55 | WS-000611-00 Washer for Hook Base(t=1) = W opM(t=1) 2
B-1=KM-790 WS-000612-00 Washer for Hook Base(t=1.2) = 2 &M (=1.2) 2
BL-1=KN-7908L WS-000613-00 Washer for Hook Base(t=1.4) = W 2tM(1=1.4) 2
®Me “"mark || o_cs | 09-005A-7400 [A.A-1,8.8-1[0pener Link 2“-‘1 g3 2
is option parts.
G-5L 097116A7740L | ALAL-LBLBL- |OpenegLink . ZH Bs 2
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Lower Shaft & Rotary Hook Mechanism
5% 2 =2ef2l & 2

G-4 G-6
]
— (-3 - —
6-2 _— o5 6-14
T _o §8G-10 _ —G-16
G-p5e e 628,00 -9 8 G-13—@ e TIT
@ -84 @ G-17-4% 8 G-17-3
L8, 679 ‘_g-j )
% h ; ')
F/; N f
1 6-77 (
© ©
673
G-74—
-~
G-75

G-30

oy o

6-66
- G-67
— —
668 \ 6-82 6-83  G-81
6-59Q 6:60 -5t @ @
o @
@]
C

6-69
G-70
G-71
= )
5.&-“ G-72

G-31

Q680

Lo 1

I

[ FTRS ) £Q e Q H W Q Q I
FTONTUTETOTary O SUPTTIONT STWITTY IVIACTITTE & SUPPIY LU = WWW.SUPSEW. COITI

@




SunStarn

Applied
Ref. No.| Parts No. Note Name of Parts = o Q'ty :
Period
G-58 09-104A-740L |AA-1,B,B-1|Opener Lever 2o 2y 2
G-59 09-115A-740L [ALAL-1BLEL-1 |Opener Lever 2T 2f 2
G-60 SN-0115-7400 Nut(3/16"n=32) 2014 L{E(3/16"n=32) 2
G-61 09-106A-7400 Screw For Opener Link Shaft 2T g3 & 2
G-62 09-003A-7400 |[A,A-1,8,B-1|Opener 2ol #HolA 2814 2
G-63 09-014A-740L | ALAL-1 BLAL-1 |Opener 28l HolA 2214 2
G-64 02-019W-1230 Washer For G-62, G-63 A% UE M 2
G-65 SC-0502-2302 Screw(9/64"n=40) SEY DY@ DHLIAHG) (9/64"n=40)| 2
G-66 07-172A-7500 Opener Lever Shaft 2o AR 2
G-67 44-0000-1230 Qil Wick 28 4| 2
G-68 SC-0353-7400 Screw(3/16"n=32) HE0| YELIAH3/16"n=32) 2
G-69 07-051A-7507 A Hook 7o} H12-15L(TRI) 2
G-70 07-053A-7500 A-1 Hock 2ot H12-15L 2
G-71 07-056A-7907 B Hook 2to} H12-15LC TRI/CP 2
G-72 07-055A-7900 B-1 Hook 2o} H12-15LC/CP 2
G-73 07-052A-75L7 AL,BL |Hook Ztot H12MC(1) TR/CP-BR 2
G-74 HK-000004-00 AL=1 Hook 2to} H12M(BR) 2 0ct.30.09
07-054A-750L AL—1 Hook 2o} H12M(BR) 2
G-75 07-052A-790L BL-1 Hook Jtat H12MC(1)/CP 2
G-76 07-058G-7507 |[A,A-1,8,B-1|Bobbin Tensicn Spring Hul Wi Aog 2
G-77 09-043G-740L |ALA-1BLEl-1 [Bobbin Tension Spring e WX Ang 2
G-78 07-160A-7500 |A,A-1,8,B-1|Bobbin HEZ|(2Y) BE 2
G-79 07-161A-750L |ALAL-1B8L8-1 |Bobbin wE2|(2Y) v 2
G-80 07-063A-7900 B Bobbin Case 2ol Hol~ Y 2
G-81 07-0863A-7900 B-1 Bobbin Case Hel HolA~ Y 2
G-82 07-062A-75L7 AL Bobbin Case Hel Hol~ Y 2
G-83 07-064A-790L BL Bobbin Case el Hol~ Y 2
G-84 07-064A-790L BL-1 Bobbin Case el HolA~ Y 2
G-85-1 | 09-026A-7400 Pinch Sleeve(Upper) J10tEl g212(k) 2
G-85-2 | 09-027A-7400 Pinch Sleeve(Lower) i0tlE g2l E(F) 2
G-85-3 | SC-0331-4122 Screw(15/64"'n=28) HEO| 5t EH2LIAH15/64"n=28) 2
G-89 09-034W-7400 Washer For Hock Base = Wi M 2
G-90 04-0205-7400 Screw For Hook Base 2F BE LAl 2
NOTE:
DA=KM-750-7
AL=KM-7508L~7
A-1=KM-750
AL~1=KM-750BL
B=KM-790-7
BL=KM-7908L-7
B-1=KM-790
BL-1=KM-790BL
@The "+" mark
is option parts.
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Lubrication Mechanism
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SunStarn;

NOTE:

(DA=KM-750-T
AL=KM-T508L-7
A-1=KM-750
AL-1=KM-T508L
B=KM-790-7
BL=KM-TO0BL-7
B-1=KM-790
BL-1=KM-7908BL

@The "+" mark

is option parts.

Ref. No.| Parts No. | Note Name of Parts = = ity [ pelied
Period
H-3 44-033C-5607 Oil Cover T 1
H-4 44-016M-7400 Oil Felt For Thread Takup A7 S7 WE(6-14) 1
H-5 44-018C-8130 Oil Tube Choke Plate 7| B0l FEE 1
H-6 SC-0173-4118 Screw(3/16"n=32) 20| | ZH2LAH3/16"n=32) 2
H-7 44-033C-7500 Oil Cover TR 1
H-8 44-071M-7500 Oil Stopper Plate Presser 29U 8 fEr =L 1
H-9 44-004A-7500 Dust Protector x| oo o 1
H-10 44-106A-7900 Dust Protector x| gto| T 1
H-11 SC-0502-4125 Screw(9/64"n=40) £ 80| S2EE H2LEAH9/64"n=40) 2
H-12 44-019M-7400 Felt(B) 2 M HEY EE(6-19) 1
H-13 44-0000-1230 Oil Wick 2 Ax| 1
H-14 44-012C-1230 Oil Hose(Thread Take Up) 2HE mo|lZ 1
H-15 44-014A-7500 Oil Tank Ass'y LYEI(=F) 1
H-16 44-144M-7500 O-Ring 23 1
H-18 44-021R-7400 Rubber Cap #| S 7| Zaopsy 1
H-19 SC-0307-1230 Screw(3/16"n=32) Fu WE 3¥ 3 ELAH3/16"n=32)| 2
H-21 44-009M-7500 Oil Felter 2 25 1
H-22 44-001C-1230 Tube Holder Spring 22 34 FHA 9
H-22-1 | 44-101C-1230 Tube Holder Spring(L) g A FAH () 2
H-23 44-041M-7500 Qil Hose @5(0il Tank) 29 %3 FA(6X9X130M/M) 1
H-24 44-012C-1230 Oil Hose @3(0il Tank) g7 mlojz 1
H-25 44-012C-1230 0Oil Hose @3(0il Tank) 2HF mo|Z 1
H-26 44-012C-1230 Oil Hose(Feed Regulator Shaft) 2 ol = 1
H-27 44-0000-1230 Oil Wick 2 &% 1
H-28 44-012C-1230 Oil Hose(Hook) 2HF mjo| = 1
H-29 44-0000-1230 Oil Wick 2 Az 1
H-30 44-084M-7500 Supporter For Oil Terminal Tube 22 Eolg 52 X[ x| @ 1
H=31 SC-0531-4125 Screw(9/64"n=40) EHE0| §2EE HeLAH9/64"n=40) 1
H-32 44-026G-7400 Tube Holder HEZ Axg 1
H-33 SC-0531-4125 Screw(9/64"n=40) SE0| S5 Z20HAH9/64"n=40) 1
H-34 44-021A-7500 Oil Terminal 2% Eolg 1
H-35 44-018R-7500 Oil Cap 7| 7oty 1
H-36 SC-0531-4125 Screw(9/64"n=40) Z#0| E2HE ZH2LAH9/64"n=40) 2
H-37 44-012C-1230 Oil Hose Left{Hook Base) g& Hlojx 1
H-38 44-0000-1230 Oil Wick 28 Ax| 1
H-39 44-012C-1230 Oil Hose Right(Hook Base) 2HfF mjo|x 1
H-40 44-012P-7500 0il Tube Pin(Hook Base) A% ERY 22 FE H(A) 2
H-41 44-011C-7400 Oil Wick Setting Plate 74 2E DHIH6-7) 1
H-42 SC-0531-4125 Screw(9/64"n=40) Z&0| E2EE ZH2LAH9/64"n=40) 1
H-43 44-0000-1230 Oil Wick 28 Alx| 1
H-44 44-019M-7400 Felt = S H2d WE(6-19) 1
H-45 44-019M-7400 Felt = S dx4 HE(6-19) 1
H-46 44-019M-7400 Felt = &M d24 2E(6-19) 1
H-47 07-003M-7400 Felt 5t% R4 obi WE(5-3) 1
H-48 44-101A-1230 Tube Holder Spring 2 TA A () 2
H-49 44-279C-5700 Reinforcement Plate For H-35 o2 1
H-50 SC-0543-4525 Screw(11/64"n=40) LEA} 2
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Thread Trimmer Mechanism
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Ref. No.[ Parts No. Note Name of Parts = ) Qty App!led
Period

-1 10-001A-7507 |A,AL,B,BL{Moving Knife Shaft{L) EHAS(E) 1
-2 10-101A-7507 |A,AL,B,BL[Moving Knife Shaft(R) = 0 AH(H) 1

-3 GP-012112-02 |A,AL,B,BL|Moving Knife £ 0| 2(2122707-553A) 2 Aug.31.09
1-4 SC-A154-4114 |A AL,B,BL|Screw(11/64"'n=40) Al Mel 2E§E(11/64"n=40) 4
-5 10-004A-7507 |A,AL,B,BL|Moving Knife Shaft Collar £ A% 72} 2
-6 SC-0105-4517 [A AL,B,BL[Screw(M4) FUTHEOl HELIAHME) 4
-7 10-106A-7507 |A,AL,B,BL|Thread Catcher L Fol 2
-8 GP-012111-00 |A,AL,B BL|Fixed Knife DX 0| A(2122707-556A) 2
I-10 SC-A154-4114 |A,AL,B,BL|Screw(11/64"n=40) HAl Hal 28E(11/64"n=40) 2
=11 10-010W=7507 |A,AL,B,BL|Washer For Moving Knife Tension Adjusting |S Ml & &2 =3 2tM 1
WS-000625-00 |A,AL,B,BL|Washer For Moving Knife Tension Adjusting(t=0.4) | Ml A &2y = 2}M(t=0.4) 1
1-12 10-001A-7507 |A,AL,B,BL|Moving Knife Bracket E M2 =223 1
-13 SC-0211-4113 |A,AL,B,BL|Screw(M4x0.7) F27HEC| EEE(M4X0.7) 4
-14 10—-013A-7507 |A,AL,B,BL|Thread Trimming Rock Link Shaft AR 2E 83as 1
1-15 10-0175-8577 |A,AL,B,BL|Screw For I-14 & 02 H 2y THLA 1
1-16 10-044R-5607 |A,AL,B,BL|Cushion Rubber M D2(B) 1
-17 10-015A-7507 |A,AL.B,BL|Thread Trimming Rock Link AR QE 33 1
-18 41-288G-7500 |A,AL,B,BL|Return Spring For Stopper Pin AEH Pl B3 ATy 1
1-19 10-0505-8577 |A,AL,B,BL|Screw For Stopper Pin A EH BILIAL 1
1-20 07-011W-1230 [A,AL,B,BL|Washer For Stopper Pin 7io}Eo| 24M 1
1-21 10-033C-7507 |A,AL,B,BL|Nut For Stopper Pin & EQIE HUYE(H) 1
1-22 10-0345-7507 |A,AL,B,BL|Stud Screw For Rod End(R) 2F 23 ¢ EoIE ciLjA} 1
1-23 07-011W-1230 [A,AL,B,BL|Washer For |-22 710HE0| 24M 1
|-24 10-033C-7507 |A,AL,B,BL|Nut For 1-22 & EQIE EHHYE(H) 1
1-25 10-066A-7507 |A,AL,B,BL|Roller For Thread Trimming Cam 283 1
1-26 10-067S-7507 |A,AL,B,BL[Stud Screw For Thread Trimming Cam Roller [AFE 2 2&2{ CHLbAL 1
1-27 07-011W-1230 |A,AL,B,BL|Washer For |1-26 ZtatEol 24M 1
I-28 10-033C-7507 [A,AL,B,BL|Nut Fot 1-26 B X2E HYE(K) 1
1-29 06-0405-1600 |A,AL,B,BL|Adjusting Screw For Return Spring AT Ho| HLiA} 1
1-30 SN-0101-4000 [A,AL,B,BL|Nut(11/64"n=40) F2HAE(11/64"n=40) 1
1-31 10-021G-7507 |A,AL,B,BL|Thread Trimming Return Spring AME 2l AZY 1
|-32 10-0195-7507 |A,AL,B,BL[Return Spring Hook 2|8 A2 Zo| HLpAb 1
1-33 SN-0101-4000 |[A,AL,B,BL|Nut(11/64"n=40) 2 E(11/64"n=40) 1
1-34 10-029A-7507 |A,AL,B,BL|Holder For Stopper Pin AR Y 2ER &M 1
1-35 01-020W-2350 |[A,AL,B,BL|Washer For |-34 Az olA A28 M (26) 2
1-36 SC-0108-4113 [A,AL,B,BL|Screw(M8) 7Y 0| 2EE(M6) 2
1-37 10-220A-8577 |A,AL,B,BL|Rod End Bearing(R) RE QE(H) 1
1-38 10-033C-7507 |A,AL,B,BL|Nut(R) For 1-37 # =2 E FHYE(K) 1
|-39# 10-034A-7507 |A,AL,B,BL|Joint Connection Stud (1/16"~1/, ") |& =QIE HAZEE(1/16"~11/, ") 1
I-41 10-221A-8577 [A,AL,B,BL|Rod End Bearing(L) RS WE(XK) 1
[-42 10-036C-7507 |A,AL,B,BL|Nut(L) For I-41 & =2E FYE(K) 1
1-43 10-024S-8677 |A,AL,B,BL|Screw For Moving Knite Shaft Joint S oA & o EolE FELIAL 1
I-44 10-038A-7507 |[A,AL,B,BL|Moving Knite Shaft Crank(R) E A & 3AYI(H) 1
|-45 SC-0162-4113 |A,AL,B,BL|{Screw(M5x0.8) S27HE0| ¥ 8E(M5%0.8) 1
1-46 10-140A-7507 |A,AL,B,BL[Moving Knife Shaft Bushing(R) s M2 & RY(H) 1
NOTE: I-47 SC-0105-4517 [A,AL,B,BL|Screw(M4) F2ZPY @Ol Y &HLAMA4) 2
DA=KM-750-7 I-48 10-044A-7507 [A,AL,B,BL|Moving Knife Shaft Connection Rod(R) |& 0 & % 012 £E(4) 1
t::_??;':? 1-49 10-045A-7507 |A,AL,B,BL|Moving Knife Shaft Connection Rod(L) |& Ml A % HZ R= (k) 1
AL=1=KM-750BL 1-50 10-0465-7507 [A,AL,B,BL|Hinge Screw For I-48, 1-49 S M2 K P B BIF|LIA} 2
B=KN-790-7 I-51 10-020W-2700 |A,AL,B,BL|Washer For |-49 ~EH F#2M 2
:?:;_mr;?-v I-52 SC-0332-4111 |A,AL,B,BL|Screw(M5x0.8) S22 8 E(M5%0.8) 5
BL~1=KM-790BL 1-53 10-049A-7507 |A,AL,B,BL|Moving Knite Shaft Crank(L) R EEEES) 1
@The “«" mark 1-54 SC-0162-4113 [A AL,B,BL|Screw(M5x0.8) F247HE0| ¥ & E(M5x0.8) 1
G;::’r“:‘;:: I-55 | 10-051A-7507 |A,AL,B,BL|Moving Knite Shaft Bushing(L) £ WA S RA(E) 1
Aol fias I-56 SC-0105-7500 [A,AL,B,BL|Screw(M4) E A & Fi2t DEHUAKMA) 1
marked with 1-57 10-0535-7507 |A,AL,B,BL|Stud Screw For Clutch Lever S x| 2|t THpAL 1
o asterish® || -5 | 107551577507 A AlnB,BLIScrew &or Clutch Layer Bin o~ |32l Ak EILA} 1
o heoraty or StpeHor-SeWgviaCie S SUPPIy TCC = WWWISUpPSEW.Com




Thread Trimmer Mechanism
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: Applied
Ref. No.| Parts No. Note Name of Parts o 9 Q'ty ;
Period
1-59 SN-0101-1600 |A,AL,B,BL|Nut(11/64"n=40) AT Zo| & LHAHE(11/64"n=40) 1
1-60 10-554A-7507 |A,AL,B,BL|Clutch Lever g2ix 2y 1
1-61 10-056A-7507 |A,AL,B,BL|Thread Trimming Solenoid Assembly ALE &2 0| =(48) 1
1-62 10-057A-7507 |A,AL,B,BL|Bracket For I-61 AR &80l E a3 1
1-63 01-020W-2350 |A,AL,B,BL|Spring Washer For |-62 AR Ho|A AZE 2L (p6) 2
1-64 SC-0109-2350 |A,AL,B,BL|Screw(M6) HE 2ol E 22l EHLIAHMS) 2
|-65 GP-012621-00 |A,AL,B,BL|Thread Trimming Cam APE Y 1
|-66 SC-A308-5607 |A,AL,B,BL|Screw(1/4"n=40Q) APE I DELIA1/4"n=40) 3
1-69 11-019M-2350 |A,AL,B,BL|Tube(Large) For I-61 &0l BB 1
1-70 11-018M-2350 |A,AL,B,BL|Plug(Large) For I-61 0| E E3O 1
NOTE:
DA=KM-750-7
AL=KM-T508L-7
A-1=KU-750
AL=1=KM-7508L
B=KM-790-7
BL=KM-7908L-7
B~1=KN-790
BL-1=KN-790BL
@The “+" mark
is option parts.
@Refer to page
44 for items
marked with
an aster isk(#)
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Wiper Mechanism
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2 Applied
Ref. No.| Parts No. Note Name of Parts = 2| Q'ty :
Period
J-1 11-001A-7507 |A,AL,B,BL|Wiper Solencid 2to|H &al 0| =(4) 1
J-2 11-002A-7507 |A,AL,B,BL|Wiper Sclencid Bracket 2olH £all0lE 223! 1
J-3 11-003A-7507 |A,AL,B,BL|Wiper Slencid Cover 2ol &2l 0l= #H 1
J-4 SC-0502-2302 |A,AL,B,BL|Screw(9/64"n=40) SUEH DB DHUIAHC) (9/64"n=40)| 3
J-5 SC-0196-2700 |A,AL,B,BL|Screw(M3x0.5) #3 £0|E £& DHLIAHM3X0.5) 4
J-6 11=017W=2700 |A,AL,B,BL|Washer For J-1 &2 0| F 2 ™oty 4
J=7 11-016W-2700 |A,AL,B,BL|Spring Washer For J-1 F2o0|E & AT 24M 4
J-9 SC-0543-2302 |A,AL,B,BL|Screw(11/64"n=40) S7tet 81X DZHLEAH11/84"n=40) 2
J-12 11-013G-7507 |A,AL,B,BL|Return Spring For J-1 240|IH &l 0| ES|f AX Y 1
J-13 11-014A-7507 |A AL,B,BL[Wiper Link "A"Ass’y 2L0|H &3 A(#) 1
J=14 11-0155-7507 |A,AL,B,BL|Stud Screw For J-13 Sto|H 3 A o1 BhfAL 1
J-16 11-017C-7507 |A,AL,B,BL|Nut For J-14 b0l 2 3"A"HH ChpAl HE 1
J=17 11-0155-7507 |A,AL,B,BL|Stud Screw For J-20 SIO|H 23 A A ChfA} 1
J-19 11-017C-7507 |A,AL,B,BL|Stud Nut For J-17 20| E3"A"eld ChLpAl L E 1
J-20 11-021A-7507 |A,AL,B,BL|Wiper Shaft Ass'y 40| 710|E F(48)-40MM 1
J-21 11-022A~-7507 |A,AL,.B,BL|Wiper Link Shaft StolH &3 K 1
J=22 11-023A-7507 |A,AL,B BL|Collar For J-23 Lol &3 % 7tat 1
J-23 SC-0105-7500 |A,AL,B,BL|Screw(M4) S0 A 5 7p2} DELIAHMA) 2
J-24 11-125A-7507 |[A,AL,B,BL|Wiper Link “C” °to|H Z3"C" 2
J-25 11-026A-7507 |AAL,B,BL|Wiper Holder 2to| i Fol 2
J-26 SC-0298-7500 |A.AL,.B,BL|Screw(M3x0.5) 2to|H Fol ELIAHM3X0.5) 2
J-27 SC-0132-7500 |A,AL,B,BL|Screw(M3) oto|H DELIAHMS) 2
J-28 11-029A-7507 |[A,AL,B,BL|Wiper(Right) 2to|H (#) 1
J-29 11-029B-7507 |A AL,B,BL|Wiper(Left) 2to|H =H(#) 1
J-30 | CWP-BB001301 |A AL,B,BL|Wiper Link Body ool &3 £ 1 Feb.27.12
J-31 SC-0173-1230 |A,AL,B,BL|Screw(3/16"n=32) S4Y 2tE 23 DHUAN3/16"n=32)] 2
J-32 11-032P-7507 |A.AL,B,BL|[Stopper AETH 1
J-33 SC-0173-1230 |A,AL,B,BL|Screw(3/16"n=32) Eu W& 23 DHLIAK3/168™'n=32)] 2
J-34 10-020W-2700 |A,AL,B,BL|Washer For J-32 AEH EHeM 2
NOTE:
(DAKM-750-7
AL=KM-T508L-7
A-1=KM-750
AL=1=KM-7508L
B=KN-790-7
BL=KM-7908L-7
B-1=KM-790
BL-1=KN-790BL
®@The "+" mark
is option parts,
Erann tha Llheam~f Q indine Qi Monkhinas 0 Qi 11 A iy orimosiay ada
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Reverse Button Mechanism
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Applied

Note Name of Parts & 5 ;
Period
A,AL,B,BL|Reverse Butten Case AT Bl 30|~
A,AL,B,BL[Insulation Film HE HE A% A HE
A,AL,B,BL|Reverse Button Assembly HZ B E(4l)
A AL B,BL|Spring For Reverse Button HE HE ATZY
A,AL,B,BLIE-Ring(@3) B U8 BHSERY 3
AL AL,B,BL|Stopper For Reverse Buttom HE HE AEH
A,AL,B,BL|Screw(9/64"n=40) E7tel 2R B DELIAH2)(9/64"n=40)
ALAL,B,BL|Reverse Button S/W Assembly AHE HE A9 X|()
A,AL,B,BL|Screw(3/32"n=56) A EE X FHLUIAN3/32"n=56)
A,AL,B,BL[Screw(M4x0.7) A HE ehf I LEAHMAX0.7)
AAL,B,BL[Screw(11/64"n=40) EFIe DH B DHCAH1/64"n=40)
NOTE:
DA=KM-750-7
AL=KM-750BL-7
A-1=KM-750
AL-1=KM-T508L
B=KM-TG0-T
BL=KM-790BL-7
B-1=KM-790
BL-1=KM-7908L
@The “+" mark
is option parts.
= AfQrindm~nr Oavapina A | Ll
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Synchronizer Mechanism
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Applied

Ref. No.| Parts No. Note Name of Parts = Q'ty ;
Period
L-1 11-0000-2507 Synchronizer Ass'y A3 2 Lo (x) 13et
L-1-1 11-020A-2500 Magnetic Holder oty g &M 2
L-1-2 | 11-022W-2500 Washer For L-1-1 o0pau e #H oM 4
L-1-3 11-0215-2500 Screw For L-1-1 0t S FO ELba 4
L=-1-4 13-0000-SES5 Synchronizer Ass'y-Servo S 32 LIo| X (E)Servo 1
NOTE:
DAKM-750-7
AL=KM-T508L-7
A-1=KM-750
AL-1=KM-7508L
B=KM-790-7
BL=KM-7508L-7
B-1=KM-790
BL-1=KM-7908L
@The "« mark
is option parts.
Erden tha Blheam £ Q b, Qo Monbing 0 O bl 1l nan o .
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Program Unit Box & Auto Presser Foot Lifting Solenoid Mechanism
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Applied

Ref. No.| Parts No. Name of Parts = | Q'ty :
Period
M-1 EE-001523-00 S-5 P/U Board Ass'y S-5 P/U 2 E(X) 1Sel
M-2 CA-000479-00 P/U Connector Cable(SE-013) P/U ¢ 7| 0| & (SE-013) 1
M-4 30-001M-SES5 Screw DE LA} 4
M-5 GP-051359-00 PU Bracket PU 223 1
M-6 18-107B-9000 Auto Knee Lifter Solenoide AEs FERE #3c0lE 1
M-7 91-027B-3000 Screw DELIAL 4
M-8 12-015M-2350 Cable for Auto Knee Lifting Solencid #Hol g 1
M-9 08-014C-3701 Tube(C) 72(C) 1
M-10 18-020A-5607 Ball Joint(Right) ZOIE(R) 1
M-11 18-0165-5607 Nut(R) HE(R) 1
M-12 25-004A-3200 Middle Connecting Bar 2 A v} 1
M-13 18-0158-5607 Nut(L) HE(x) 1
M-14 18-021A-5607 Ball Joint(Left) ECIE(E}) 1
M-15 25-006A-3200 Knee Lifting Shatt FEEE & 1
NOTE:
(DA=KM-750-7
AL=KM-7508L-7
A-1=KM-750
AL~1=KM-750BL
B=KM-790-7
BL=KM-7908L-7
B-1=KM-790
BL-1=KM-7908L.
@The "“+* mark
is oplion parts.
Frama tha leom, rioe Cauina Maakhina @ O nb b, 11O nany o -
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Accessories Mechanism
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: Applied
Ref. No.| Parts No. Note Name of Parts = o Q'ty
Period
N-1 91-001C-1230 Accessory Box UM ME| grA 1
N-2 91-006C-2700 Head Cover o & HH (%) 1
N-3 91-108C=1230 oil 29 M 1
N-4 91-011C-1230 il Tank higal 1
N-5 - Nail x 16
N-6 91-002C-7400 Oiler wAE 1
N-7 91-103R-7400 Head Cushion BlIX| D2 () 4
N-8 91-106R-7400 Rubber Cushion For Hinge BIX| D2 (XK) <White> 2
N-9 91-004C-7400 Head Hinge Blx| 2 2
N-10 SC-0118-7400 Screw(1/4"n=24) SlIX| EHLEAN1/4"n=24) 4
N=11 44-024M-7500 Felt S SR UE 1
N-12 07-160A-7500 |A,A-1,B,B-1|Bobbin dEe|(2el) 3E 4
N-13 07-161A-750L |ALAL-1 BLBL-1|Bobbin dES|(2Y) BE 4
N=-14 91-007C-7400 Needle Thread Inserting Guide A7 2| 1
N=15 = Needle 8ts 5
N-16 91-002C-2700 | A,AL,B |L Wrench(5mm) 2l & (5mm) 1
N-17 91-001C-3800 BL |L Wrench(4mm) &l % (4mm) 1
N-18 91-003C-2700 L Wrench(3mm) 2l x| (3mm) 1
N-19 91-004C-2700 L Wrench(2.5mm) 2l x| (2.5mm) 1
N-20 91-001C-2700 L Wrench(2mm) 2l x| (2mm) 1
N-23 91-102C-1230 Driver(L) E2}0o|H(X) 1
N-24 91-103C-1230 Driver(S, M) E2lo|H (5, 1) 1
N-26 91-012C-1230 Head Rest olg gy 1
N-27 44-002A-8130 Oil Pan Assembly 2¢ H(#) 1
N-28 91-008A-7400 Thread Stand Assembly & ARIE 1
N-29 43-116A-8130 Knee Lifting Pad Assembly 28 28 = H(x) 1
N-30-1 60-002A~-7500 |A-1AL-18-16l-1 |Belt Cover “A" HWE HHH A" 1
N-30-2 | SC-A156-2302 Screw(9/64"'n=40) ZtotERO] LHAH9/64'n=40) 1
N-30-3 60-005R-5607 Rubber Collar For N-30-1 HE HH"B"IF 7I2} 3
N-30-4 10-020W-2700 Washer For N-30-1 AEH E2tM 3
N-30-5 | SC-0300-5607 Screw(3/16"n=28) HEHY B HLIAH3/16"n=28) 3
N-30-6 | 60-004A-2350 Belt Cover(D) W E Fu{(D) 1
N-30-7 | 91-0025-3400 Screw For Bell Cover SLpAL 1
N-31 10-007A-7507 Fixed Knife OF o~ 1
N-32 10-010W=7507 Washer For Moving Knife Tension Adjusting |5 D= & =3 214 4
N-33 02-003A-2700 Nylon Clip L E 28 5
N-34 41-101A-1230 Bobbin Winder Assembly AlZE2(48) 1
NOTE:
DA=KM-750-7
AL=KM-7508L-7
A-1=KM-750
AL-1=KM-7508L
B=KM-790-7
BL=KM-790BL-7
B-1=KM-790
BL-1=KM~7908BL
@The “+" mark
is option parts.
Fedes tho Bl e QA Qangg Moal: 0 Q Lell
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Gauge Parts
AHOIX| otE

Name of Model
1 Gauge Size Parts No.
AL A-1 AL-1 B BL B-1 | BL-1
1/18"(1.6mm) CGA-GAO11100 .
3/32"(2.4mm) CGA-GAQ11200 * - #
1/87(3.2mm) CGA-GAD11300 * . .
5/32"(4.0mm) CGA-GAQ11400 * * »
3/16"(4.8mm) CGA-GA011500 . . .
7/32"(5.6mm) CGA-GAD11600 . *
1/4"(6.4mm) CGA-GAQ01300 * * *
5/16"(7.9mm) CGA-GAQ11700 * . .
3/8"(9.5mm) CGA-GA011800 * * -
7/18"(11.1mm) CGA-GA011900 * . .
1/2"(12.7mm) CGA-GA012000 * . .
5/8"(15.9mm) CGA-GAD12100 - . «
3/4"(19.1mm) CGA-GAD12200 . * .
7/8"(22.2mm) CGA-GA012300 #
1"(25.4mm) CGA-GAD12400 *
1,1/4"(31.8mm) CGA-GA012500 * . .
1,3/8"(34.9mm) CGA-GAD12600 *
Needle Plate 1,1/2"(38.1mm) CGA-GA012700 *
(A-52) 2"(50.8mm) CGA-GAD12800
Name of Model
2 Gauge Size Parts No.
AL A-1 AL-1 B BL B-1 BL-1
1/18"(1.6mm) 01-47SA-7500 * .
3/32"(2.4mm) 01-56SA-7500 * * . *
1/8"(3.2mm) 01-46SA-7500 . . . N
5/32"(4.0mm) 01-43SA-7500 * . * .
3/16"(4.8mm) 01-453A-7500 * * . *
7/32"(5.6mm) 01-57SA-7500 . *
1/4"(6.4mm) 01-40SA-7500 * . . *
5/16"(7.9mm) 01-44SA-7500 * * * *
3/8"(9.5mm) 01-41SA-7500 * " " *
7/16"(11.1mm) 01-48SA-7500 * . K .
1/2"(12.7mm) 01-49SA-7500 - . . .
5/8"(15.9mm) 01-50SA-7500 * * * *
3/4"(19.1mm) 01-585A-7500 * * . .
7/8"(22.2mm) 01-595A-7500 * B
1"(25.4mm) 01-513A-7500 * . NOTE:
DAKN-T50-T
1,1/47(31.8mm) 01-525A-7500 . . . . AL=KN-TEOBL=T
1,3/87(34.9mm) 01-60SA-7500 “ . A-1=KM-750
AL=1=KM-T508L
1,1/2"(38.1mm) 01-535A-7500 * . B=KM-700-7
Needle Plate | 2"(50.8mm) 01-543A-7500 . :mrs%—r
(A-52) 2.1/16"(52.4mm) 01-555A-7500 | WL % LA BL-1=KN-TS0BL
o neToTary OrStuperior SCWTY IVIdUTTITTE & SUPPTY LEG = WWW.SUPUSEW. COTTT
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Name of Model

3 Gauge Size Parts No.
A AL A-1 AL-1 B BL B-1 BL-1
1/18"(1.6mm) CGA-GC013800 N *
3/32"(2.4mm) CGA-GC013900 * - * *
1/8"(3.2mm) CGA-GC014000 * B . “
5/32"(4.0mm) CGA-GC014100 N . . "
3/16"(4.8mm) CGA-GC014200 - - * -
7/327(5.6mm) CGA-GC014300 * *
1/4"(6.4mm) CGA-GC014400 . * . .
5/16"(7.9mm) CGA-GC014500 8 - . .
3/8"(9.5mm) CGA-GC014600 . - .
7/18"(11.1mm) CGA-GC014700 - . *
1/2"(12.7mm) CGA-GC014800 * . *
5/8"(15.9mm) CGA-GC014900 N * N
3/4"(19.1mm) CGA-GC015000 - -
7/8"(22.2mm) CGA-GC015100 * -
1"(25.4mm) CGA-GC015200 * *
1,1/47(31.8mm) CGA-GC015300 . . « .
1,3/8"(34.9mm) CGA-GC015400 * *
1,1/2"(38.1mm) CGA-GC015500 » *
Presser Foot 2"(50.8mm) CGA-GC015600 * *
(c-9) 2,1/16"(52.4mm) CGA-GC015700 *
Name of Model
4 Gauge Size Parts No.
A AL A-1 | AL-1 B BL B-1 | BL-1
1/16"(1.6mm) CGA-GC016300 - B
3/32"(2.4mm) CGA-GC016000 . . « x
1/8”(3.2mm) CGA-GC016100 . . * .
5/32"(4.0mm) CGA-GC016400 . - . B
3/16”(4.8mm) CGA-GC016200 . * * *
7/327(5.6mm) CGA-GC015900 . B
1/4"(6.4mm) CGA-GC002000 . N N "
5/167(7.9mm) CGA-GC016500 . * * *
3/8"(9.5mm) CGA-GC016600 . * * .
7/16"(11.1mm) CGA-GC016900 - . . .
1/2"(12.7mm) CGA-GC016700 - * . .
5/8”(15.9mm) CGA-GC016800 - * * *
NOTE: 3/47(19.1mm) CGA-GC017000 . B . .
(DA=KM-750-7 7/87(22.2mm) CGA-GCO017100 . -
AL=KM-T508L-7
A-1=KU-750 17(25.4mm) CGA-GC017200 - -
et 1.,1/4"(31.8mm) CGA-GCO17300 : # . .
:L_:’:EE;'T Presser Foot | 1,3/8"(34.9mm) CGA-GCO017400 . B
BL-1=KM-7908L [c-9) - |1.1/27(38.1mm) | CGA-GCO17500 | I o]
FTOMT UTE MoTary O SUPETIOT SEWINY IVIACNITE & SUPPIY LLC - WWW.SUPSEW.COM
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Gauge Parts
AHlo|x| mE

Name of Model

5 Gauge Size Parts No.
A AL A-1 AL-1 B BL B-1 BL-1
1/16"(1.6mm) CGA-GD007200 * . . .
3/327(2.4mm) CGA-GD004100 * * * *
1/8"(3.2mm) CGA-GD007300 . * . *
5/32"(4.0mm) CGA-GD007400 . . * *
3/16”(4.8mm) CGA-GD007500 . . . .
1/4”(6.4mm) CGA-GD000300 . * . .
5/16"(7.9mm) CGA-GD007600 . . . .
3/87(9.5mm) CGA-GD007700 * . . *
7/16"(11.1mm) CGA-GDO0B100 . . . .
1/2"(12.7mm) CGA-GD007900 * . * *
kil 5/8"(15.9mm) CGA-GD007800 . - . .
3/4”(19.1mm) CGA-GD008200 . * . »
7/8”(22.2mm) CGA-GD004200 . - - .
17(25.4mm) CGA-GD008000 . * . .
1,1/4”(31.8mm) CGA-GD004300 . * . .
1,3/87(34.9mm) CGA-GD004400 . . . .
1,1/27(38.1mm) CGA-GD004500 * * . .
Needle Clamp 2"(50.8mm) CGA-GD004600 * "
(D-18) 2,1/16"(52.4mm) CGA-GD004700 .
Name of Model
6 Gauge Size Parts No.
A AL A-1 | AL-1 |- B BL B-1 | BL-1

A ) CGA-GD005000 . . . .

CGA-GD005100 . . . .

I CGA-GD005600 . . . .

S —

Needle Clamp
(D-45, D-486)

CGA-GDO0E600

5/32"(4.0mm)

CGA-GD005700

CGA-GDO06700

3/167(4.8mm)

CGA-GD005500

CGA-GD006500

7/32”(5.6mm)

CGA-GD005800

CGA-GD006800

CGA-GD005200

r|a|r|o|r|D|r|D|-|D|r|D|r|D|r-|BV|r|D|r|D|-|BV|C|D|C

1/4"(6.4mm)

CGA-GD006200 . . . .

CGA-GD005300 * * * *
5/16"{7.9mm)

CGA-GD006300 * w * "

. CGA-GDO005400 . * N -

3/87(8.5mm)

CGA-GD00B400 * * * *

CGA-GDO005900 . * . *
7/187{(11.1mm)

CGA-GD006900 - * . .

CGA-GD006000 * ) " ‘
1/2*(12.7mm)

CGA-GDOO7000 * * * *

CGA-GDO006100 * * * *
5/8"(15.9mm)

CGA-GDO007100 * * * *

04-22LA-7900 . B . .
1,1/4"(31.8mm

04-22RA-7900 * * * *

i 04-23LA-7900 - . * .

3/4"(19.1mm)

D

Z23RA-7900

*

.

NOTE:

DA=KM-750-7
AL=KM-T508L-7
A-1=KM-750
AL-1=KM-7508L
B=KM-780-7
BL=KM-790BL-7
B-1=KM-790
BL-1=KM-700BL

@L=Left
R=Right
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Name of Model

7 Gauge Size Parts No.
A AL A-1 AL-1 B BL B-1 BL-1
1/16”(1.6mm) CGA-GB008200 .
3/327(2.4mm) CGA-GB00B300 . .
1/8”(3.2mm) CGA-GB008400 . .
5/32"(4.0mm) CGA-GB008500 - *
3/16”(4.8mm) CGA-GB00B600 * *
7/32"(5.6mm) CGA-GBO0B700 .
§r:@]]!:m 1/4(6.4mm) CGA-GB00BB0O . -
W 5/16”(7.9mm) CGA-GB008900 . .
3/8”(9.5mm) CGA-GB009000 . *
7/18”(11.1mm) CGA-GB009100 x *
1/2*(12.7mm) CGA-GB009200 - *
5/87(15.9mm) CGA-GB009300 . -
r 3/4”(19.1mm) CGA-GB009400 . B
7/8”(22.2mm) CGA-GB009500 .
17(25.4mm) CGA-GB009600 *
1,1/47(31.8mm) CGA-GB009700 . *
1,3/87(34.9mm) CGA-GB009800 *
Feed Dog 1,1/27(38.1mm) CGA-GB009900 .
(F-59) 2"(50.Bmm) CGA-GB010000 .
Name of Model
8 Gauge Size Parts No.
A AL A-1 | AL-1 B BL B-1 | BL-1
1/16"(1.6mm) CGA-GB010100 “
3/327(2.4mm) CGA-GB010200 . +(Cption) «
1/87(3.2mm) CGA-GB010300 . +(Cption) *
5/32"{4.0mm) CGA-GB010400 * +(Option) .
*t:@ﬂ:m 3/16”(4.8mm) CGA-GEO010500 x “(Cption) |+
IS | 7/32715.6mm) CGA-GB010600 “(option) | =
1/4”(6.4mm) CGA-GB001300 “ «(Option) *
5/16"(7.9mm) CGA-GB010700 * +(Cption) >
3/87(9.5mm) CGA-GB017800 . «(Cption) *
7/16”(11.1mm) CGA-GB010800 . +(Option) .
1/27(12,7mm) CGA-GB010900 . *(Option) .
5/8”(15.9mm) CGA-GB011000 . +(Cption) *
3/4”(19.1mm) CGA-GB011100 * *(Cption) *
7/8"(22.2mm) CGA-GBD11200 .
17(25.4mm) CGA-GB011300 .
1,1/47(31.8mm) CGA-GB011400 - +(Cption) *
Feed Dog 1,3/8(34.9mm) CGA-GB011500 *
(F-59) 1,1/27(38.1mm) CGA-GB011600 .
Name of Model
9 Gauge Size Parts No.
A AL A-1 AL-1 B BL B-1 BL-1
ut:m 3/32”(2.4mm) CGA-GB011700 +(Option)
b 1/8”(3.2mm) CGA-GBO11800 +(Option)
[I]:[gﬂ?m 5/32”(4.0mm) CGA-GB011900 +(Option)
NOTE: 3/16”(4.8mm) CGA-GB012000 *[OptTon)
DAKM-T50-7 7/32”(5.6mm) CGA-GB0D12100 +(Option)
AL=KM-7508L-7 1/4”(6.4mm) CGA-GB012300 +(Option)
A-1=KM-750 5/16"(7.9mm) CGA-GB012200 +(Option)
;;:":'9;_5‘7“ r 3/87(9.5mm) CGA-GBO12400 +(Option)
BL=KM-TI0BL-7 7/16”(11.1mm) CGA-GB012500 +(Option)
B-1=KM-790 Feed Dog 1/2”(12.7mm) CGA-GB012600 *(Option)
il (E-59-2),  |.5/8"(15.9mm) CEA-GEO12700 |, . [ 4 I +(Option)
o emoTary Or Superior STwWINY IVIdCIe & SUPPIYy LLU - WWW.SUPSEW.COM




Gauge Parts

AO|X| ZtE
Name of Model
1 0 Gauge Size Parts No. AL~1 B BL B-1 BL-1
1/167(1.6mm) CGA-GBO012800
3/327(2.4mm) CGA-GBO012900 “
1/87(3.2mm) CGA-GBO013000 .
5/32"(4.0mm) CGA-GB013800 .
3/167(4.8mm) CGA-GB013100 «
‘“]Z@]Lm 7/32"(5.6mm) CGA-GB013700 *
o 1/4”(6.4mm) CGA-GB008000 B
{II@IFID 5/16"(7.9mm) CGA-GB013200 “
3/87(9.5mm) CGA-GB013300 “
7/167(11.1mm) CGA-GB013900 *
1/27(12.7mm) CGA-GB013500 .
5/8”(15.9mm) CGA-GB013400 “
3/4"(19.1mm) CGA-GB014000 .
7/8”(22.2mm) CGA-GB014100
17(25.4mm) CGA-GB013600
1,1/47(31.8mm) CGA-GB014200 -
1,3/87(34.9mm) CGA-GB014600
1,1/27(38.1mm) CGA-GB014300
Feed Dog 27(50.8mm) CGA-GB014400
(F-59) 2,1/167(52.4mm) CGA-GB014500
Name of Model
1 1 SauupIes Page ot AL-1 B BL B-1 | BL-1
1/16”(1.6mm) CGA-GB014900 .
3/32”(2.4mm) CGA-GB015000 . +(Option) *
1/87(3.2mm) CGA-GB015100 . +(Option) .
5/32"(4.0mm) CGA-GB015200 * *(Option) .
3/16"(4.8mm) CGA-GB015300 * *(Option) -
”t:@]]rm 7/32"(5.6mm) CGA-GB014800 +(Option) .
. 1/47(6.4mm) CGA-GB017900 . +(Option) .
M@[ﬁnﬂ 5/16"(7.9mm) CGA-GB015400 . +(Option) -
3/8"(9.5mm) CGA-GB015500 . +(Option)
7/167(11.1mm) CGA-GB015600 . +(Option)
1/27(12.7mm) CGA-GB015700 . +(Option) .
5/8”(15.9mm) CGA-GB015800 . +(Option) .
r 3/47(19.1mm) CGA-GE015900 * «(Option) *
7/8"(22.2mm) CGA-GB016000 .
17(25.4mm) CGA-GB016100 .
1,1/47(31.8mm) CGA-GB016200 » +(Option) .
Feed Dog 1,3/87(34.9mm) CGA-GB016300
(F-59) 1,1/27(38.1mm) CGA-GB016400
Name of Model
1 2 Gaugetiize RartaNo: A AL | A-1 |AL-1]| B BL | B-1 | BL-1
“!:@]I‘nn 3/32"(2.4mm) CGA-GE016500 +(Option)
& 1/87(3.2mm) CGA-GB016600 +(Option)
[[HE]]E“” 5/327(4,0mm) CGA-GB016700 +(Option)
3/16"(4.8mm) CGA-GB016800 +(Option) NOTE:
7/32"(5.6mm) CGA~-GB016900 *(Option) | | @ acku=750-7
1/4"(6.4mm) CGA-GB017000 +(Option) AL=KM-T50BL-7
5/16"(7.9mm) CGA-GB017100 +(Option) || A-1=KM=750
r 3/8”(9.5mm) CGA-GBO17200 +(Option) :;;_*;;?L
7/167(11.1mm) CGA-GB017300 +(Option) | | pLeKu-To08L-7
Feed Dog 1/27(12.7mm) CGA-GB017400 +(Option) || B-1=KN-790
(F-59) E RPN AN~ REACEROAZERR davina IMachihe & Chinnly UL O whany crdne o L A{pption) il
T ToTrTT uarne IIUIUI] T UU'.I\.II TUT UUVVIII& \ALZAYZ LAY " A "4 H'.II L™=\ AAAAAAET®] '.I\J\.;VV.\JUIII




SunStarn

Name of Model
Ref. No Slide Block Assembly Mark Parts No.
B BL B-1 BL-1
05(11.05mm) CNB-BK002400 “ L * *
10(11.10mm) CNB-BK002500 * * * *
15(11.15mm) CNB-BK002600 * * * *
Mark 20(11.20mm) CNB-BK002700 w * A =
25(11.25mm) CNB-BK002800 * * * "
30(11.30mm) CNB-BK002900 * * * *
35(11.35mm) CNB-BK003000 * * * *
40(11.40mm) CNB-BK003100 * * * *
D-40 @ ‘ 45(11.45mm) CNB-BK003200 * * * *
| 50(11.50mm) CNB-BK003300 * * * *
g 5 l 55(11.55mm) CNB-BK003400 * * * *
60(11.60mm) CNB-BK003500 . - » *
65(11.65mm) CNB-BK003600 * ¥ * *
70(11.70mm) CNB-BKO003700 * * * %
75(11.75mm) CNB-BK003800 * * * *
80(11.80mm) CNB-BK003300 * * % *
* Check the replacement index 85(11.85mm) CNB-BKO004000 * * * *
for the above parts before 90(11.90mm) CNB-BK004100 . * * *
ordering 95(11.95mm) CNB-BK004200 * * * *

NOTE:

(DA-KM-750-7
AL=KM-750BL-7
A-1=KI-750
AL-1=KM-T508L
B=KM-790-7
BL=KN-7908L-7
B-1=KM-790
BL-1=KM-7908L

From the library of Superior Sewing wine & Supply LLC - www.supsew.com



Index

Parts No. Name of Parts  |Page|Ref.No. ~ Paris No. Name ol Parts Page|Ref.No. Parts No. Name of Parts  |Page|Ref.No.
01-001A-7500|Arm. Bed Ass'y 7 A-2 02-103A-740L |Thread Take-Up Lever Holder | 11 | B-44 | |06-023A-5607 |Reverse Solenoid Bracket | 23 | F-94
01-001A-7507 |Arm. Bed Ass'y 7 A-1 02-105A-7400 |Link Cam 11 | B-28 | [06-023M-2700|Plug For E-36 19 | E-39
01-001A-7900|Arm. Bed Ass'y 7 A-4 02-105A-7900 |[Link Cam 11 B-29 | |06-024A-5607 |Stud For F-92 23 | F-95
01-001A-7907 |Arm . Bed Ass'y 7 A-3 02-108A-7400 [Upper Shaft Bushing(F)| 11 | B-23 | |06-024A-7500 |Bearing Cover For Feed Cam | 21 | F-29
01-001C-2350|Cable Holder 5N 7 A-31 02-108A-7400 |Upper Shaft Bushing(F)| 11 B-24 | |06-024G-1230 |Reverse Lever Relum Spring 23 | F-85
01-006A-7900 |Face Plate 7 A-9 04-0025-7900 [Screw(9/64"'n=40) 17 | D-42 | |06-026A-5607 |Reverse Solencid Assembly 23 | F-97
01-007R-8130|Qil Cap 7 A-24 04-002A-7500 [Thread Tension Control Ass'y | 9 A-66 | |06-027G-7400|Spring For F-1 21 F-5
01-007R-8130|Qil Cap 7 A-38 04-003A-7900 [Needle Bar Crank Shaft| 11 B-34 | |06-029A-5607 |Reverse Solenoid Cover| 23 | F-99
01-0075-7500 |Screw(Upper) For A-5 7 A-6 04-004A-7400 [Needle Bar Crank 15 D-8 06-029A-7500 |Slide Block Guide Plate | 21 | F-34
01-007W-7400|Washer(Upper) For A-5| 7 A-T 04-005A-7900 [Needle Bar Crank 15 | D-31 06-032P-7400 |Slide Block Shaft 21 F-32
01-008R-3400 |Face Plate Cap 7 | A-11 | |04-010A-7900 [Neede Bar Clamp Assembly | 15 | D-29 | |06-033M-3800|E-Ring(@3) 37 | K-5
01-009R-2700 |Cable Holder 6N 7 A-32 04-012C-7400 |Neede Bar Wick Holder{Upper)] 15 | D-11 06-033M-7400|Felt For F-17, F-18 21 F-21
01-0095-7500 |Screw(Lower) For A-5 7 A-8 04-013C-7400 |Neede Bar Wick HolderlLower)] 15 | D-13 | [06-033M-7400|0il Felt 11 | B-46
01-010M-2350|Brand Mark 7 A-36 | |04-016A-7900 |Needle Bar Clamp 15 |D-29-1| [06-035A-7400 |Feed Cam Connecting Rod| 21 | F-31
01-012M-7500|Model Mark(KM-750)| 7 A-43 04-018A-7900 |Latchet(L) 15 |D-29-12| | 06-036A—-7400 |Needle Bearing For F-25, F-26| 21 F-28
01-012M-75L7 |Model Mark(KM-7508L-7) | 7 | A-42 | [04-019A-7900 |Latchet(R) 15 |D-29-13| | 06-040P-7400|Stud For F-37, F-38 | 21 | F-40
01-013R-7900 |Qil Cap For Slide Block Cover | 7 A-15 04-020S-7400 |Screw For D-19 15 | D-20 06-040S-1600 |Adjusting Screw For Retum Spring | 31 1-29
01-014C-8130 |Nut For A-59 7 A-58 | |04-020S-7400 |Screw For Hook Base| 27 | G-90 | | 06-040S-1600 |Stud Screw For F-86 | 23 | F-88
01-015A-7400 |Top Cover Thread Guide| 7 A-25 | |04-021C-7400 |Wick Suopori(Needie Bar Frame) | 17 | D—54 | |06-043W-5607 |Washer For F-73 23 | F-72
01-018A-7500 |Arm Thread Guide Plate(U)| 7 A-14 | |04-021C-7400|Wick Supporter 15 | D-21 06-044A-5607 |Auto Reverse Lever 23 | F-73
01-019C-7400 [S:o00e For Teead Tae-Uo Song] 9 | A-67 | [04-0218-7900 |Screw For D-29-3 15 |D-29-2| |06-046W-7400|Washer For F-51 21 | F-53
01-020A-7500 |Am Thread Guide Plate(M)] 7 | A-16 | |04-022S-7900 |Screw For D-29-15 | 15 [D-29-16| |06-050A-7500 |Feed Bar 23 | F-55
01-020W-2350|Spring Washer For I-62| 33 | 1-63 04-023A-7900 |Latchet Bracket 15 |D-29-15| |06-051W~-7400|Washer For Feed Bar Fork | 23 | F-58
01-020W-2350|Washer For |-34 3 1-35 04-024A-7900 |Cover For Releasing Pin| 15 |D-29-3| [06-053M-7400|Felt For F-56 23 | F-63
01-022A-7500 |Arm Thread Guide Plate(L)| 7 A-18 | |04-025P-7900 |Needle Bar Releasing Pn | 15 |D-29-5| |06-053W-1230|Washer For F-67 23 | F-70
01-024A-7500 |Falt For Upper Thread Supply | 7 |A—18—1 | 04-026P-7900 |Hinge Pin "AFor Clutch Lever [ 15 |D-29-8| | 06-054A-5700 |Verlical Feed Eccentric Cam | 25 G-27
01-028M-7507 |Model Mark(KM-750-7)| 7 | A-41 | |04-028P-7900 [Hinge Pin "B'For Clutch Lever | 15 |D-29-10| | 06-054A-7400 [Feed Dog 1/4 23 | F-59+
01-029M-1230(Brand Mark 7 | A-10 | |04-029P-7900 |Hinge Pin For Latchet| 15 |D-29-11| | 06—062A-7500 |Reverse Lever 23 | F-67
01-031M-750L [Model Mark(kM-7508L)| 7 | A-44 | |04-030G-7900 |Release Pin Retum Spiing | 15 |D-29-4| [06-066G-7507 |Reverse Lever Spring(A)| 23 | F-71
01-032M-7907 |Model Mark(KM-790-7)| 7 A-45 | |04-031G-7900 |Clutch Lever Retum Spring | 15 |D-29-6| | 06-0715-7507 [Stud Screw For F-67 | 23 | F-76
01-033M-79L7 [Mode! Mark(KM-790BL-7) | 7 | A-46 | [04-032G-7900|Latchet Return Spring| 15 |D-29-14| |06-072R-7507 [Uppst Stopper RutterForRovaselewr | 23 | F-77
01-034M-7900|Model Mark(KM-790)| 7 A-47 04—-033P-7900 |Needie Bar Down Postioning Pin 15 |D-29-9| |06-075A-7507 |Reverse Crank Assembly | 23 | F-80
01-035M-790L |Mode! Mark(KM-790BL)| 7 A-48 | |04-102A-7400 |Needle Bar Clamp 15 D-9 06-086A-7507 |Reverse Link 23 | F-91
01-035P-1370 [Machine Number Plate | 7 | A-50 | |04-105A-7400 [Needi Bar Guide Siide Biock | 15 | D-5 06-107A-7507 |Reverse Feed Control Shaft| 21 F-8
01-035P-7400|Pin For A-50 7 A-49 04-107A-7400 |Needle Bar Guide Plate | 15 D-6 06-112A=7500 |Fzed Reguetor Ecoenirc Whee! Snat 21 F-13
01-038A-7500|Back Cover Plate 7 A-34 04-110A-7400 |Needle Bar Rock Shaft | 15 D-1 06-114A-7500 |Feed Reguiator Connecting Rod 21 F=-156
01-042A-7500|Slide Plate “Front"Ass'y| 7 A-56 04-111A-7400 |Needie Bar Rock Shaft BushiF)| 15 D-2 06-116A-7500 |Feed Regulator Shaft| 21 E=17
01-044A-7500 |Slide Plate(L) 7 | A-54 | |04-114A-7400 |Needie Bar Rock Shaft Bush(R)] 15 D-3 06-116A-750L |Feed Regulator Shaft| 21 | F-18
01-045A-7500 |Slide Plate(R) T A-51 04-115A-7400 |[Needle Bar Rock Link| 15 | D-23 | [06-118A-5607 |Reverse Solenoid Crank| 23 | F-92
01-046A-7500 |Stopper For Siide Plate(R) | 7 | A-39 | [04-11LA-7900 [Needle Clamp(L) 17 | D-45+ | [06-120A-7500|Feed Cam 21 | F-25
01-048A-7500 |Bobbin Window 7 | A-55 | |04-11RA-7900 |Needle Clamp(R) 17 | D-46+ | [06-120A-750L |Feed Cam 21 | F-26
01-101C-7500|Finger Guard 13 | c-32 | [05-001A-7500 [Presser Bar Bushing(L) | 13 | C-6 06-137A-7400 |Level Feed Connecting Link] 21 | F-36
01-101C-7507 |Finger Guard 13 | c-33 | |05-002C-2500|Nut(9/16"n=20) 13 | C-1 06-139A~-7400 |Feed Rock Shaft Bushing(R) | 21 | F-42
01-40SA-7500 [Needle Plate 1/4 7 | A-52+ | |05-007C-1230|Presser Adjusting Bar| 13 | C-35 | |06-139C-1600|Spring Hock For Reverse Lever)| 23 | F-86
02-003A-2700 |Band Clip 7 A-33 | |05-014C-250A|Spring For C-2 13 c-3 06-141A-7400 |Level Feed Crank 21 | F-37
02-003A-2700 |Nylon Clip 43 | N-33 | |05-014C-2508|Spring For C-2 13 | C-34 | | 06-141A-7500 |Feed Rock Shaft Front Bushing] 21 F-46
02-004P-7400 [Naedle Bar Crank Shaft| 11 | B-33 | [05-020A-7400 |Presser Foot 1/4 13 | c-9+ | |06-141A-750L [Level Feed Crank 21 | F-38
02-007A-7400 |Thrust Ring 11 | B-27 | |05-106A-2070 |Presser Bar 13 | C-7 06-142A-7400 |Collar For F-48 21 | F-44
02-009M-7400/0Qil Felt(A) For B-14 | 11 | B-20 | |06—-001A~7500 |Length Control Dial Plate | 21 F-1 06-143A-7500 |Feed Rock Shaft 21 | F-48
02-009M~-7400|0il Felt(A) For B-23, 24| 11 B-25 06-001C-7400|0il Cap 7 A-37 06-144A-7500 |Feed Bar Crank 21 F-49
02-012A-7500 |Upper Shaft Bushing(M)| 11 | B-14 | [06-005A-7500 [LrkForfevass Lo Spmg Assenty | 23 | F-83 | |06-146A-7500 |Feed Bar Shaft 21 | F-51
02-013A-7400 |Timing Belt 11 | B-11 | |06—008A-7500 |Reverse Feed Control Shaft] 21 F-9 06-149A-7507 |[Feed Bar 21 | F-54
02-014A-7500 |Timming Belt Pulley(Upper)] 11 B-9 06-009A-7500 |Feed Regulator 21 | F-10 | |06-152A-7400 [Feed Bar Fork 23 | F-56
02-015C~-7400 |Safety Cluthch Belt Puley Rirg| 25 |G-17-1| [06-010A-750L |Feed Regulator 21 | F=11 07-001A-7507 |Lower Shait 25 | G-1-1
02-015C-7400|Side Ring 11 | B-10 | |06-010R-1230|0-Ring For F-7 21 | F-6 | |07-002A-7500 |Lower Shait Front Bushing [ 25 | G-2#
02-019W-1230|Washer For G-62, G-63| 27 | G-64 06-012P-7400 |Pin For F-1 21 F-4 07-003M-7400|Felt 29 | H-47
02-021A-7400 |Needle Clamp 1/4 15 | D-16+ | |06-013M-740L [Length Control Dial Plate | 21 F-2 07-004M-7400|Felt For G-2, 5 25 | G-3
02-021A-7507 |Pulley(T) 11 | B-1 06-015A-7500 |Stud Screw For F-15| 21 | F-16 | [07-007A-5607 |Bearing (§304NR) 25 | G-8
02-022A-7500|Pulley(S) 11 | B-2 ||06-019A-5607 |Stud Screw For F-80 | 23 | F-90 | |07-011A-5607 |Bearing(B004NR) 11| B-5
02-0275-577S |Bushing 11 | B-47 06-020C-7400 [E-Ring(@6) 21 F-41 07-011A-5607 |Bearing(6004NR) 25 | G-12
02-101A-7500 |Upper Shaft(s) 11 | B-8 ||06-022A-5607 |Stud Screw For F-92 | 23 | F-93 | [07-011W-1230|Washer For A-75 9 | A8l
02-101A-7507 |Upper Shaft(T) 11 | B-7 | |06-022C-7400|Reverse Lever Stopper{Lower) | 23 | F-78 | |07-011W-1230|Washer For I-22 31 | 1-23
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07-011W-1230|Washer For 1-26 31 | 1-27 | [10-020W-2700(Washer For 1-49 31 | I-51 11-032P-7507 |Stopper 35 | J-32
07-011W-1230|Washer For Stopper Pin| 31 1-20 10-020W-2700|Washer For J-32 35 | J-34 11-125A-7507 [Wiper Link “"C" 35 | J-24
07-017A~-7500 [Timming Belt PulleylLower)| 25 |G—17-2| |10-020W-2700|Washer For N-30-1 43 |N-30-4| | 12-001A-7507 [Reverse Button Case | 37 K-1
07-044A-7500 |Rotary Hook Bushing{Upper) 25 | G-49 10-021G-7507 |Thread Trimming Retum Spring| 31 1-31 12-002A-7507 |Insulation Film 37 K-2
07-047W-7500|Rotary Hook Bearing Stop Aing] 25 | G-52 10-0245-8677 |Screw For Maving Knife Snaftdaint | 31 1-43 12-003A-7507 |Reverse Butlon 8/W Assembly | 37 K-8
07-048A~-7500 |Rotary Hook Needie Bearng | 25 | G-53 | | 10-029A-7507 |Holder For Stopper Pin | 31 1-34 12-004A-7507 |Spmg For Reverse Button | 37 K-4
07-051A-7507 |Hook 27 | G-69 | |10-033C-7507 |[Nut For I-22 31 1-24 12-006P-7507 |Stopper For Reverse Buttom | 37 K-6
07-052A-75L7 |Hook 27 | G-73 | [10-033C-7507 |Nut For Stopper Pin | 31 =21 12-013A-7507 [Reverse Button Assembly | 37 | K-3
07-052A-790L |Hook 27 | G-75 10-033C-7507 |[Nut Fot 1-26 31 1-28 12-015M-2350 |Cadle for Auto Knee Lifting Solenoid|] 41 M-8
07-053A-7500 |Hook 27 | G-70 | [10-033C-7507 [Nut(R) For 1-37 31 1-38 13-0000-SE55 [Synchronizer Ass'y-Servo | 39 | L—-1-4
07-054A-750L |Hook 27 | G-74 | [10-034A-7507 |icinl Connection Sud (1/16"~1"; ) 31 | 1-39# | | 15-017A-7900 [Needle Bar Gude Slide Block | 15 | D-30
07-055A-7900 |Hook 27 | G-72 | | 10-0345-7507 [Stud Screw For Rod Erd(R)[ 31 I-22 15-018A-7900 [Slide Block Cover 17 | D-41
07-056A-7907 |Hook 27 | G-71 10-036C-7507 |Nut(L) For I-41 31 1-42 15-020A-7900 [Slide Block 15 | D-40#
07-058G-7507 [Bobbin Tension Spring 27 | G-76 10-03BA-7507 |Moving Knife Shaft Crank(R) | 31 I-44 15-022G-7900 |Spring For D-32 15 | B=33
07-062A-75L7 |Bobbin Case 27 | G-82 10-044A-7507 |Movng Knife Shat Connection Fod B 3 1-48 15-023C-7900 [Spring Cover 15 | D-35
07-063A-7900 |Bobbin Case 27 | G-80 10-044R-5607 |Cushion Rubber 31 1-16 15-220A-7900 [Slide Block 21 | F-33
07-063A-7900 |Bobbin Case 27 | G-81 10-045A-7507 |Moving Knfe Sha't Connection RodlL) 31 1-49 15-325A-7900 [Neede Bar Rotate Siopper Block 15 | D37
07-064A-790L |Bobbin Case 27 | G-83 10-0465-7507 |Hinge Screw For I-48, I-49] 31 1-50 17-001A-7900 |Neede Bar Cnange Lever Braceet | 19 E-1
07-064A-790L |Bobbin Case 27 | G-84 10-049A-7507 |Moving Knife Shaft Crank(L) 31 1-53 17-003A-7900 |Slide Plate 19 E-3
07-101A-7500 |Lower Shaft 25 | G-1 10-0505-8577 |Screw For Stopper Pin | 31 1-19 17-004A-7900 |Set Screw For Siide Plate | 19 | E-4
07-104A-7500 |Lower Shaft Middle Bushing 25 | G-5# 10-051A-7507 |Moving Knife Shaft Bushing(L) | 31 1-55 17-005A-7900|Releasing Plate For Needle Bar| 19 E-6
07-106A-7500 [Bearing Bushing 25 | G-7 10-0535-7507 [Stud Screw For Clutch Lever | 31 | 1-57 | |17-007G-7907 [Retun Spring For Soknoid Snaft | 19 | E-29
07-108A-5607 |Bearing Bushing 25 | G-11 10-056A=7507 |Thead Tnmming Solenoid Assenbly | 33 1-61 17-0075-7900 |Spring For E-6 19 E-5
07-112A-5607 |Bearing Presser 25 | G-15 | | 10-057A-7507 [Bracket For 1-61 33 | I1-62 | |17-008A-7900 |Needle Bar Cnange Lever Assemoly] 19 | E-8
07-142A-7500 |Rotary Hook Bushing(Lower) | 25 | G-47 10-066A-7507 |Rolier For Trread Tnmming Cam 31 1-25 17-010A-7900 |Needle Bar Change Indicaion Plaie| 19 | E-10
07-145A-750L [Rotary Hock Bushing(Upper) | 25 | G-50 | | 10-067S5-7507 |ugSuewFor Threag Timmng CanRole| 31 [ 1-26 [ | 17-012A-7900 |Ball Guide Bushing 19 | E-12
07-160A-7500 |Bobbin 27 | G-78 10-101A-7507 |[Moving Knife Shaft(R)| 31 -2 17-013G-7900|Neutral Spting For E-8 | 19 | E-13
07-160A-7500 |Bobbin 43 | N-12 | | 10-106A-7507 [Thread Catcher 31 -7 17-014A-7900 |Neutral Positioning Ball | 19 | E-14
07-161A-750L [Bobbin 27 | G-79 | [10-140A-7507 |Moving Knife Shaft Bushing(R) | 31 1-46 17-0175-7507 |Se! Screw(B) ForE-18,E-19 | 19 | E-28
07-161A-750L |Bobbin 43 | N-13 10-220A-8577 |Rod End Bearing(R) | 31 1-37 17-0175-7900 |Hinge Pin Screw For £-18,19| 19 | E-17
07-172A-7500|Opener Lever Shaft 27 | G-66 10-221A-8577 |Rod End Bearing(L) 31 1-41 17-019G-7907 |Return Spring For E-8| 19 | E-22
07-252A-5607 |Stopper Collar For F-17, F-18| 21 | F-19 10-5518-7507 |Screw For Clutch Lever Pin| 31 1-58 17-020A-7900|Bracke! For Side Blook Moving Shait 19 | E-23
08-002A-750L |Thread Take-Up Lever | 11 | B-40 | |10-554A-7507 [Clutch Lever 33 | I-60 17-022A-7907 |Slde Block Moving Shatt(T) 19 | E-19
08-004A-790L |Thread Take-Up Lever | 11 | B-42 | [ 11-0000-2507 [Synchronizer Ass'y 39 | L-1 17-023A~7900 [Side Block Moving Snaft(S) 19 | E-18
08-010B-3701 |Plug For A-75 9 A-79 11-001A-7507 |Wiper Solenoid 35 J-1 17-024A-7900|Slide Block Moving Lever 19 | E-25
08-014C-3701 |Tube(C) 41 M-9 11-002A-7507 |Wiper Solenoid Bracket | 35 J-2 17-025G=7900 |Posstioning Sormg For Side Block | 19 | E-26
08-101A-8130 |Hnge PnFor Thread Take Up Lever| 11 | B-38 11-003A-7507 |Wiper Slenoid Cover | 35 J-3 17-027A-7907 |Set Screw For E-41 19 | E-35
08-103A-7500 |Thread Take-Up Lever | 11 | B-41 11-013G-7507 |Return Spring For J-1| 35 | J-12 | |17-028A-7900 |Cola! For Side Block Moving Snaft | 19 | E-20
09-001A-7400 |Lower Shaft Spiral Gear| 25 | G-24 | [11-014A-7507 |Wiper Link “A"Ass'y | 35 | J-13 | [17-033A-7907 |Neede Bar Change Scienoid | 19 | E-36
09-002A-7400 |Hook Gear 25 | G-45 | [11-0155-7507 |Stud Screw For J-13 | 35 | J-14 | |17-0418-7907 |Ball Guide Screw 19 | E-46
09-003A-7400 |Opener 27 | G-62 | [11-0158-7507 |Stud Screw For J-20 | 35 | J-17 | |17-042A-7907 [Connection Lever For E-41| 19 | E-44
09-005A-7400 |Opener Link 25 | G-56 | |11-016W-2700|Spring Washer For E-36| 19 |E-45-3| | 17-084A-7900 [Sd ForNeede Bar Changs Gude Pistz | 19 E-9
09-014A-740L |Opener 27 | G-63 | |11-016W-2700|Spring Washer ForJ-1 | 35 | J-7 17-311A-7907 |Cover For Solenoid 19 | E-30
09-025W-8270|Washer(1.21) 13 | C-86 | [11-017C-7507 |Nut For J-14 35 | J-16 | [17-312A-7907 [Sud For Solenid Shaft Comectnlever | 19 | E-32
09-026A-7400 |Pinch Sleeve(Upper) | 27 |G-85-1| |11-017C-7507|Stud Nut For J-17 35 | J-19 | [17-3145-7907 |Nut For E-32 19 | E-34
09-027A~7400 |Pinch Sleeve(Lower) | 27 |[G-85-2| | 11-017S-7500 [Nut For C-17 13 | C-16 | [17-436C-7907|Tube For A-75 9 | A-78
09-034W-7400|Washer For Hook Base | 27 | G-89 [ [11-017W-2700|Washer For E-36 19 |E-45-2| [17-437C-7907 |Tube For E-36 19 | E-40
09-043G-740L |Bobbin Tension Spring | 27 | G-77 | [11-017W-2700|Washer For J-1 35 J-6 17-500A-7907 [Needle Bar Change Switch| 19 | E-47
09-104A-740L |Opener Lever 27 | G-58 | [11-018M-2350|Plug Cover For E-47 | 19 | E-50 [ |18-0155-5607 [Nut(L) 41 | M-13
09-106A—7400 [Screw For Opener Link Sraft | 27 | G-61 | |11-018M-2350|Plug(Large) For I-61 | 33 | 1-70 | [18-016S-5607 [Nut(R) 41 | M-11
09-115A-740L [Opener Lever 27 | G-59 | [11-019M-2350|Tube For E-47 19 | E-51 18-020A-5607 |Ball Joint(Right) 41 | M-10
09-116A-740L |Opener Link 25 | G-57 | |11-019M-2350(Tube(Large) For I-61| 33 | I-69 18-021A-5607 |Ball Joint(Left) 41 | M-14
10-001A-7507 |Moving Knife Bracket [ 31 1-12 11-020A-2500 |Magnetic Holder 39 | L-1-1 18-107B-9000 |Auto Knee Lifter Solenoide | 41 M-6
10-001A-7507 |Moving Knife Shait(L)| 31 -1 11-021A-7507 |Wiper Shaft Ass'y 35 | J-20 | |25-004A-3200|Middle Connecting Bar | 41 | M—12
10-004A-7507 |Moving Knife Shaft Collar | 31 -5 11-0215-2500 [Screw For L-1-1 39 | L-1-3 | [25-006A-3200 |Knee Lifting Shaft 41 | M-15
10—007A—?507|Fixed Knife 43 | N=31 | |11-022A-7507 |Wiper Link Shait 35 | J-21 | |30-001M-SE55|Screw 41 | M4
10—010w—7507|w:mmw.mm Tension Adpsting] 31 =11 11-022W-2500|Washer For L-1-1 39 | L-1-2 | |40-002A-7500 |Thread Tension Control Ass’y 9 A-65
10-010W~-7507 |Washer For Moving Knife Tension Adpstig]| 43 | N-32 11-023A-7507 |Collar For C-21 13 | c-20 | |40-002A~7507 |Thvead Tension Contrcl Assy | 9 A-63
10-013A-7507 |Tnvead Timming Rock Link Snat | 31 | 1-14 | |11-023A-7507 |Collar For J-23 35 | J-22 | [40-002A-7507 |Thread Tension Contrl Ass'y | 9 | A—64
10-015A-7507 |Thread Trimming Rock Link| 31 1-17 11-026A-7507 [Wiper Holder 35 | J-25 40-006A—-7507 |Tension Release Solenoid Assembly| 9 A-75
10-0175-8577 |Screw For 1-14 31 | 1-15 | |11-029A-7507 |Wiper(Right) 35 | J-28 | [40-010A-5607 |Tension Release Bar | 9 | A-60
10-0185-7507 |Return Spring Hook 31 1-32 11-029B-7507 |Wiper(Left) 35 | J-29 40-014M-7507|Cable Holder 9 A-82
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41-101A—-1230 |Bobbin Winder Assembly | 43 | N-34 | |[44-024M-7500(Felt 43 | N-11 GP-012112-02|Moving Knife 31 1-3
41-288G-7500 |Retun Spring For Stopper Pin | 31 1-18 44-024M-7500|Felt For Upper Thread Supply | 7 A-19 | |GP-012621-00|Thread Trimming Cam | 33 1-65
43-001A-640L |Presser Bar Lifter 13 | C-12 | |44-026G-7400(Tube Holder 29 | H-32 | |GP-012781-00|Reverse Lever 23 | F-66
43-005C-7500 [Nut For C-18 13 | C-22 | |44-033C-5607|0il Cover 29 | H-3 GP-012864-00|Spring For Presser BarLiftst Lever | 13 | C=17
43-007A-7500 |Presser Bar Lifter Stud | 13 | C-21 44-033C-7500|0Qil Cover 29 H-7 GP-012973-01|Needle Bar(R) 17 | D-43R
43-013A-7500 |Knee Lifter Lever 13 | C-27 44-039M-7500|Hook Qil Felt 25 | G-33 GP-012980-01|Needle Bar(L) 17 | D-43L
43-0145-7500 |Stud Screw For C-27| 13 | C-26 | |44-040W-7500|Felt Washer For Hook Base| 25 | G-34 | |GP-013204-00|Presser Bar Holder 13 | C-10
43-015A—-5607 |Knee Lifting Roller Bracket Assemoly| 13 | C-30 44-041M-7500|0il Hose @5(Qil Tank)| 29 | H-23 GP-013234-00|Thread Take Up Cover 7 A-21
43-015A-7500 |Knee Lifter Connecting Red| 13 | C-24 44-058C-5607 |Wick Holder For F-17, F-18 21 F-23 | |GP-013504-00|Feed Regulator Dial Shaft | 21 F-7
43-016A-7500 |Knee Lifter Bar 13 | C-28 44-071M-7500|0il Stopper Plate Presser 29 H-8 GP-014704-00 |Crank For Needie Bas Stopping Shaft 19 | E-15
43-0175-7500 |Stud Screw For C-24| 13 | C-25 | |44-084M-7500|Supporter For Qil Teminal Tube| 29 | H-30 | |GP-014888-00|Nsedle Bar Connecting Rod 15 | D-19
43-018A-7500 |Knee Lifter Assembly | 13 | C-31 44-094R-7500 |Oil Adjusting Tube 25 | G-39 | |GP-014889-01 [Needie Bar Connecting Crank | 15 | D-26
43-026A-7500 |[Knee Lifter Rock Bar Lever| 13 |C-31-2| |44-095P-7500 |Qil Adjusting Pin 25 | G-40 | |GP-018050-00 [Knes Liftsr Rock Bar Lever Shatt 13 |C-31-5
43-0265-8130 |Screw(A) For C-31-2| 13 |C-31-3| |44-097C-7500|Nut For Qil Adjusting | 25 | G-42 GP-019575-00|Needle Bar Frame 15 | D-28
43-027A-8130 |Lever Shaft Stopper Collar | 13 |C-31-7| |44-098M-7500|Hook Base Cover Gasket | 25 | G-35 | |GP-020645-01|Clutch Lever 15 |D-29-7
43-027G-8130|Retum Spring For C-31-5 | 13 |C-31-6| |44-099A-7500 |Hook Base Cover(R) | 25 | G-37 | |GP-020928-02|Feed Cam Connecting Rod| 21 F-31
43-027S-8130|Screw(B) For C-31-2| 13 |C-31-4| |44-100A-7500 |Hook Base Cover(L) | 25 | G-36 | |GP-022806-00|SeaSaw Lever 17 | D-57
43-0275-8130|Screw(B) For C-31-7| 13 |C-31-9| |44-101A-1230|Tube Holder Spring 29 | H-48 | |GP-025414-01|Presser Bar Lifter Crank| 13 | C-14
43-028A-8130 |Lever Shaft Bracket 13 |C-31-1| |44-101C-1230|Tube Holder Spring(L)| 29 [H-22-1| |GP-025423-00|Presser Bar Lifter Lever | 13 | C-18
43-030P-8130 |Lever Shait Guide Pin 13 |C-31-10| |44-106A-7900 |Dust Protector 29 | H-10 | [GP-030851-00|Screw For Needie Bar Rock Link 15 | D-24
43-116A-8130 |Knee Lifting Pad Assembly| 43 | N-29 | [44-107M-7900|Felt For Needle Bar Frame | 15 | D-14 | [GP-043462-00|Feed Regulator 21 F-10
44-0000-1230 |Qil Wick 11 B-32 44-107M-7900|Needle Bar Felt(A) 15 | D-34 | |GP-043469-00|Feed Regulator 21 F-11
44-0000-1230 |Oil Wick 11 B-37 44-108M-7900 |Needle Bar Felt(B) 17 | D-50 GP-051359-00|PU Bracket 41 M=5
44-0000-1230 |Qil Wick 11 | B-43 | [44-109C-7900 |Oil Wick Holder 17 | D-51 GP-053166-00|Thread Take-Up Lever | 11 | B-41
44-0000-1230 |Qil Wick 15 | D-12 44-116M-7900|0il Sticker 9 A-84 HK-000004-00|Hook 27 | G-74
44-0000-1230 |Qil Wick 17 | D-53 | |44-144M-7500|0-Ring 29 | H-16 | |PN-000355-00 [Needle Bar Up Positioning Pin | 15 | D-32
44-0000-1230 |0il Wick 21 F-22 44-279C-5700 [Reinforcement Plate For H-35| 29 | H-49 | |PN-000355-00|Stopper Pin For Slide Block] 15 | D-39
44-0000-1230 |Qil Wick 27 | G-67 | [60-002A-7500 [Beit Cover "A” 43 |N-30-1| [PN-000381-00|Taper Pin 15 | D-4-1
44-0000-1230 |0il Wick 29 | H-13 | |60-004A-2350 [Belt Cover(D) 43 |N-30-6( | RI-000175-00 [Hook Thrust Ring(1.55mm)| 25 | G-54
44-0000-1230 |0il Wick 29 | H-27 60-005R-5607 |Rubber Collar For N-30-1 | 43 |N-30-3| | RI-000177-00 |Hook Thrust Ring(1.95mm)| 25 | G-54
44-0000-1230 |Qil Wick 29 | H-29 91-001C-1230 [Accessory Box 43 N-1 SC-001792-00|Stud Screw For C-27| 13 | C-26
44-0000-1230 |Qil Wick 29 | H-38 91-001C~2700 |L. Wrench(2mm) 43 | N-20 SC-0105-4517 [Screw(M4) 31 1-6
44-0000-1230 |Oil Wick 29 | H-43 | [91-001C-3800|L Wrench{4mm) 43 | N-17 | [SC-0105-4517 [Screw(M4) 31 1-47
44-001C-1230|Tube Holder Spring 29 | H-22 91-002C-2700 |L Wrench(5mm) 43 | N-16 SC-0105-7500|Screw(11/64"n=40) 13 | C~19
44-002A-8130 |0il Pan Assembly 43 | N-27 | |91-002C-7400|Oiler 43 N-6 SC-0105-7500|Screw(11/64"n=40) 25 | G-48
44-004A-7500 |Dust Protector 29 H-9 91-0025-3400 |Screw For Belt Cover | 43 |N-30-7| |SC-0105-7500|Screw(11/64"'n=40) 25 | G-51
44-008M-7500|0il Seat 7 | A-28 | |91-003C-2700|L Wrench(3mm) 43 | N-18 | |SC-0105-7500|Screw(M4) 31 I-56
44-009M-7500|0il Felter 29 | H-21 91-004C-2700 L Wrench{2.5mm) 43 | N-19 [ [8C-0105-7500|Screw(M4) 35 | J-23
44-010M-7500|0il Seal(L) For B-14 | 11 | B-18 | |91-004C-7400|Head Hinge 43 | N-9 SC-0106-7400|Screw(15/64"'n=28) 23 | F-57
44-011C-7400|Oil Wick Setting Plate| 29 | H-41 91-006C-2700|Head Cover 43 N-2 SC-0107-1600[Screw(M6x1.0) 13 |C-31-8
44-011M=-7500|0il Seal(R) For B-14 | 11 B-17 91-007C-7400 [Nescle Thread Inserting Guide | 43 | N-14 SC-0108-2350|Screw(1/4"n=28) 15 | D-27
44-012C-1230|0il Hose Left(Hook Base) | 29 | H-37 | |91-008A-7400 [Thread Stand Assembly| 43 | N-28 | [SC-0108-4113|Screw(M8) 31 1-36
44-012C-1230|0il Hose @3(Qil Tank)| 29 | H-24 [ [91-011C-1230]|0il Tank 43 | N-4 | |SC-0109-2350|Screw(M8) 33 | I-64
44-012C-1230|0il Hose @3(Qil Tank)| 29 | H-25 91-012C-1230|Head Rest 43 | N-26 | |SC-0110-1230(Screw(15/64"n=28) 7 A-57
44-012C-1230|0il Hose Right(Hook Base)| 29 | H-39 | [91-027B-3000 Screw 41 | M-7 | [SC-0116-7400|Screw(3/32"n=56) 15 | D-7
44-012C-1230 |01 HoselFeed Reguiator Snaft)| 29 | H-26 91-102C-1230|Driver(L) 43 | N-23 | |SC-0118-7400|Screw(1/4"n=24) 43 | N-10
44-012C-1230|0il Hose(Hook) 29 | H-28 91-103C-1230|Driver(S, M) 43 | N-24 SC-0119-7600|Screw(11/64"n=40) 7 A-53
44-012C-1230|0i Hose(Thread Take Up) | 29 | H-14 | |91-103R-7400 |Head Cushion 43 | N-7 SC-0122-1230|Screw(15/64"n=28) 23 | F-82
44-012P-7500 |0il Tube Pin(A) For B-14 11 B-15 91-106R-7400 |Rubber Cushion For Hinge [ 43 N-8 SC-0122-1230|Screw(15/64"n=28) 23 | F-84
44-012P-7500 |Qil Tube Pin(Hook Base)| 29 | H-40 | |91-108C-1230]0il 43 | N-3 SC-0123-1230|Screw(9/327n=28) 11 | B-30
44-013P-7500 |Oil Tube Pin(B) Fer B-14 | 11 | B-16 | [AS-004803-01 [Needle Bar Frame 15 | D-4 SC-0124-7400|Screw(9/32"n=28) 11 | B-31
44-014A-7500 |Qil Tank Ass'y 29 | H-15 CA-000479-00|P/U Cannector Cable(SE-013)| 41 M-2 SC-0126-3800|Screw(3/32"n=56) 37 K-9
44-016M-7400|0il Felt For Thread Takup | 29 H-4 CHB-BN000300|Hook Thrust Ring 25 | G-54 | |SC-0129-4515|Screw(1/4"n=40) 21 F-45
44-018C-8130|0il Tube Choke Plate | 29 H-5 CMB-LB006301 [Face Plate 7 A-5 SC-0129-7400|Screw(1/4"n=40) 11 B-36
44-018R-7500 |Qil Cap 29 | H-35 CNB-KAD015 [Needle Bar 15 | D-15 | |SC-0132-7500|Screw(M3) 35 | J-27
44-019M-7400|Felt 29 | H-44 CWP-BB001301|Wiper Link Body 35 | J-30 SC-0150-2500|Screw(15/64"n=28) 11 B-4
44-019M-7400 |Felt 29 | H-45 | |EE-001523-00|5-5 P/U Board Ass'y| 41 M-1 5C-0155-7400|Screw(9/64"n=40) 25 | G-16
44-019M-7400|Felt 29 | H-46 | |GP-009940-00|Rotary Hook Base(Lsft) | 25 | G-28 | |SC-0158-3710|Screw(9/64""n=40) 25 | G-38
44-019M-7400|Felt(B) 29 | H-12 | |GP-009948-00|Rotary Hook Base(Lsaft) | 25 | G-30 | |SC-0158-3710|Screw(9/64"n=40) 7 A-12
44-021A-7500 |Qil Terminal 29 | H-34 | [GP-010036-00|Rotary Hook Base(Right) | 25 | G-31 | |SC-0158-3710|Screw(9/64 n=40) 9 | A-61
44-021R-7400 [Rudber Cap 7 | A-23 | [GP-010038-00|Rotary Hook Base(Right) | 25 | G-32 | |SC-0158-3710|Screw(9/64"n=40) 15 | D-10
44-021R-7400 |Rubber Cap 29 | H-18 | |GP-012111-00|Fixed Knife 31 -8 SC-0160-5607 |Screw(9/64"n=40) 15 | D-17
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SC-0162-4113|Screw(M5x0.8) 3 1-45 SC-0508-1230|Screw(15/64"n=28) 1 B-39 | |WS-000611-00|Washer for Hook Base(t=1)] 25 | G-55
SC-0162-4113|Screw(M5x0.8) <3l 1-54 SC-0511-7500|Screw(1/4"n=28) 13 | C-23 | |[WS-000612-00|Washer for Hook Baselt=1.2}) [ 25 | G-55
SC-0162-5607 [Screw(3/16"n=32) 19 | E-16 | |SC-0519-2302|Screw(9/64"n=40) 7 | A-13 | |WS-000613-00|Washer for Hook Baselt=1.4) | 25 | G-55
SC-0162-5607 |Screw(M5x0.8) 9 A-80 SC-0518-2302|Screw(9/64"n=40) 7 A-17 | [WS-000625-00|Wister FarVowg (e Termmn Aising=E] | 31 =11
SC-0164-2700|Screw(M5) 13 | C-13 | |SC-0519-2302|Screw(9/64"n=40) 7 A-20 = Nail 43 N-5
SC-0164-2700|Screw(M5) 19 | E-21 | |SC-0528-1230|Screw(9/64"n=40) 13 | C-15 - Needle 15 | D-18
SC-0167-7900|Screw(M8x1.25) 17 | D-56 | |SC-0531-2302|Screw(9/64"n=40) 9 | A-68 - Needle 43 | N-15
SC-0173-1230|Scre(3/16"n=32) 21 F-52 SC-0531-2302 |Screw(9/64"n=40) 9 A-83
SC-0173-1230|Screw(3/16"n=32) 19 E-2 SC-0531-2302|Screw(9/64"n=40) 15 | D-22
SC-0173-1230|Screw(3/16"n=32) 19 | E-11 | [SC-0531-2302|Screw(9/64"n=40) 17 | D-55
SC-0173-1230|Screw(3/16"n=32) 19 | E-31 SC-0531-2302|Screw(9/64"n=40) 37 K-7
SC-0173-1230|Screw(3/16"n=32) 19 | E-55 | [SC-0531-4125|Screw(9/64"n=40) 29 | H-31
SC-0173-1230|Screw(3/16"n=32) 21 F-14 SC-0531-4125|Screw(9/64"n=40) 29 | H-33
SC-0173-1230|Screw(3/16"n=32) 23 | F-87 SC-0531-4125|Screw(9/64"n=40) 29 | H-36
SC-0173-1230|Screw(3/16"n=32) 23 | F-98 SC-0531-4125|Screw(9/64"n=40) 29 | H-42
SC-0173-1230|Screw(3/16"n=32) 23 | F-101 | |SC-0536-7500|Screw(3/32"n=56) 7 |A-18-2
SC-0173-1230|Screw(3/16"n=32) 35 | J-31 SC-0542-1230|Screw(11/64"n=40) 13 | c-29
SC-0173-1230|Screw(3/16"n=32) 35 | J-33 SC-0543-2302|Screw(11/64"N=40) A A-40
SC-0173-4118|Screw(3/16"n=32) 29 H-6 SC-0543-2302|Screw(11/64"n=40) 19 E-24
SC-0174-1230|Screw(11/64"n=40) 13 | C-11 SC-0543-2302|Screw(11/64"n=40) 21 F-35
SC-0179-3710|Screw(11/64"n=40) 7 A-35 SC-0543-2302|Screw(11/64"n=40) 23 | F-79
SC-0179-3710|Screw(11/64"n=40) 9 | A-62 | [SC-0543-2302(Screw(11/64"n=40) | 35 | J-9
SC-0184-1600|Screw(3/16"n=28) 21 | F-50 | [SC-0543-2302|Screw(11/64"n=40) | 37 | K-11
SC-0185-1230(Screw(3/16"n=32) 23 | F-69 | [|SC-0543-4525|Screw(11/64"n=40) 29 | H-50
SC-0186-1230|Screw(3/16"n=32) 23 | F-68 SC-0549-2302 |Screw(1/8"n=44) 21 F-24
SC-0188-1230(Screw(5/16"n=24) 11 | B-3 | [SC-A117-4417|Screw(1/4"n=40) 21 | F-12
SC-0193-1230|Screw(3/16"n=28) 21 F-3 SC-A117-4417|Screw(1/4"n=40) 23 | F-74
SC-0195-7507 [Screw(M4 x0.7) 19 | E-27 SC-A117-4417|Screw(1/4"n=40) 25 G-9
SC-0195-7507 [Screw(M4x0.7) 37 | K-10 | [SC-A117-4417|Screw(1/4"n=40) 25 | G-13
SC-0196-2700|Screw(M3x0.5) 19 |E-45-1| [SC-A117-4417|Screw(1/4"'n=40) 25 |G-17-3
SC-0196-2700|Screw(M3x0.5) 35 J=5 SC-A117-4417|Screw(1/4"n=40) 25 |G-17-4
SC-0211-4113|Screw(M4x0.7) 31 1-13 SC~-A117-4417|Screw(1/4"n=40) 25 | G-26
SC-0212-7400|Screw(1/8"n=44) 23 | F-61 SC-A117-4417|Screw(1/4"n=40) 11 B-12
SC-0253-7400|Screw(1/4"n=28) 21 | F-39 | |SC-A117-4417|Screw(1/64"n=40) 11 | B-48
SC-0253-7400|Screw(1/4"n=28) 23 F-96 SC-A154-4114|Screw(11/64"'n=40) 3 -4
SC-0296-3900|Screw(3/16"n=32) 23 | F-81 SC-A154-4114|Screw(11/64"'n=40) 31 1-10
SC-0298-7500|Screw(M3x0.5) 35 | J-26 | [SC-A156-2302|Screw(9/64 "n=40) 43 [N-30-2
SC-0300-5607 |Screw(3/16"n=28) 43 |N-30-5| |SC-A297-4118|Screw(1/8"n=40) 17 | D-47
SC-0307-1230|Screw(3/16"n=32) 29 | H-19 SC-A301-4119|Screw(9/64 " n=40) 21 F-30
SC-0315-2302|Screw(9/64"n=40) 13 c-8 SC-A301-4119|Screw(9/64"n=40) 23 | F-64
SC-0317-2700(Screw(15/64"n=28) 21 F-20 | |SC-A306-4113|Screw(1/8"n=44) 23 | F-80
SC-0323-7900|Screw(1/8"n=40) 15 | D-36 | [SC-A308-4517|Screw(1/4"n=40) 21 | F-27
SC-0323-7900|Screw(1/8"n=40) 15 | D-38 | |SC-A308-4517|Screw(1/4"n=40) 23 | F-75
SC-0323-7900(Screw(1/8"n=40) 17 | D-52 | |SC-A308-4517|Screw(1/4"n=40) 25 | G-10
SC-0329-8130|Screw(M8x1.25) 9 | A-59 | |SC~-A308-4517|Screw(1/4"'n=40) 25 | G-14
SC-0331-4122|Screw(15/64"n=28) 27 |G-85-3| |SC-A308-4517|Screw(1/4"n=40) 11 B-13
SC-0332-4111|Screw(M5x0.8) 31 1-52 | |SC-A308-4517|Screw(1/4"n=40) 11 | B-35
SC-0339-1230|Screw(9/16"n=20) 13 c-2 SC-A308-5607 |Screw(1/4"n=40) 33 1-66
SC-0353-7400|Screw(3/16"n=32) 27 | G-68 | |SC-A320-4222|Screw(1/8"n=40) 17 | D-48
SC-0354-7500|Screw(M6x1.0) 25 | G-41 | |SC-A350-4515|Screw(1/8"n=40) 17 | D-49
SC-0502-2302 |Screw(9/64 " n=40) 7 A-22 | |SC-A550-4517|Screw(1/4"n=40) 25 | G-25
SC-0502-2302 |Screw(9/64"'n=40) 19 E-7 SC-A550-4517|Screw(1/4"n=40) 25 | G-28
SC-0502-2302 [Screw(2/64"n=40) 27 | G-65 | [SC-A550-4517|Screw(1/4"n=40) 25 | G-46
SC-0502-2302 [Screw(9/64"n=40) 35 J-4 SN-0101-1600|Nut(11/64"n=40) 33 1-59
SC-0502-4125|Screw(9/64"n=40) 29 | H-11 SN-0101-4000 |Nut(11/64"n=40) 31 1-30
SC-0507-1230|Screw(15/64"n=28) 13 C-5 SN-0101-4000|Nut(11/64"n=40) 31 1-33
SC-0507-1230|Screw(15/64"n=28) 21 F-43 | |SN-0101-7400|Nut(11/64"n=40) 23 |F-90-1
SC-0507-1230|Screw(15/64"'n=28) 21 F-47 SN-0109-3710|Nut(5/16"n=24) 15 | D-25
SC-0507-1230|Screw(15/64"'n=28) 25 G-4 SN-0113-7400|Nut(1/8"n=44) 23 | F-82
SC-0507-1230|Screw(15/64"'n=28) 25 G-6 SN-0115-7400|Nut(3/16"n=32) 23 | F-89
SC-0507-1230|Screw(15/64"n=28) 11 | B-19 | |SN-0115-7400|Nut(3/16"n=32) 27 | G-60
SC-0507-1230|Screw(15/64"n=28) 11 B-26 SN-0121-7400|Nut(15/64"n=28) 7 A-26
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